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FCCID
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Manufacturer
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2025. We, Sporton International Inc. Wensan Laboratory, would like to declare that the tested sample
has been evaluated in accordance with the test procedures and has been in compliance with the
applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval from Sporton International Inc. Wensan Laboratory, the test report shall not be reproduced
except in full.
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History of this test report

Report No. Version Description Issue Date

FR4N2610C 01 Initial issue of report May 08, 2025

Updating appendix A1, A2, C and D

FR4N2610C 02 This report is an updated version, replacing the May 14, 2025
report issued on May 08, 2025
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Summary of Test Result

E:,Z: Rc‘;:;: Test ltems (PAZ(::;:IL) Remark
3.1 15.403 6dB & 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Pass -
3.2 15.407(a) Maximum Conducted Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
3.4 15.407(b) Unwanted Emissions Pass -
3.5 15.207 AC Conducted Emission Pass -
3.6 15.203 Antenna Requirement Pass -

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Danny Lee

Report Producer: Josie Hsu
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs

3G-WCDMA, 4G-LTE, 5G-FR1, Wi-Fi 2.4GHz 802.11b/g/n/ax/be, Wi-Fi 5GHz 802.11a/n/ac/ax/be,
and GNSS.

Antenna Type

WLAN:

<Ant. 1>: Internal Antenna
<Ant. 2>: Internal Antenna

Antenna information

Ant. 1: 5.8
Ant. 2: 5.2

5725 MHz ~ 5850 MHz Peak Gain (dBi)

Remark:

1. The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report
summary.

2. The DUT supports Tx Beamforming mode, and the manufacturer declares that Tx Beamforming
power/EIRP is less than CDD mode 3dbm, so CDD mode is considered to cover the Tx

Beamforming mode.
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1.1.1 Antenna Directional Gain

<For CDD Mode>

Follows FCC KDB 662911 D01 Multiple Transmitter Output v02r01 F)2)f)ii)
Directional gain = Gant + Array Gain, where Array Gain is as follows:

For power measurements on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for Nant < 4.

Ganr is set equal to the gain of the antenna having the highest gain.

For PSD measurements, the directional gain calculation.

(%)

N,

S5 N

ANT

Zgj.k

k=1

N ANT

DirectionalGain =10-log| ==

where
Each antenna 1s driven by no more than one spatial stream;
Nss = the number of independent spatial streams of data;
N n7 = the total number of antennas

G, /20
gir= 107 if the kth antenna is being fed by spatial stream j, or zero if it is not;

Gy 1s the gam 1 dBi of the kth antenna.

As minimum Nss=1 is supported by EUT, the formula can be simplified as:
Directional gain = 10*log[(10¢1/20 + 10%2/20 + | + 10QCN/20)2 /NanT] dBI
Where G1, G2....GN denote single antenna gain.

The directional gain “DG” is calculated as following table.

DG DG Power PSD
for for Limit Limit
Ant 1 Ant 2 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
Band IV 5.80 5.20 5.80 8.52 0.00 2.52
Calculation example:
If a device has two antenna, Gant1= 5.8dBi; Gant2=5.2dBi
Directional gain of PSD derived from formula which is
10 x log {{[ 10" (5.8 dBi/20) + 10" (5.20dBi/20)]"*2}/2}
= 8.52 dBi
Power and PSD limit reduction = Composite gain — 6dBi, (min=0)
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1.2 Modification of EUT

No modifications made to the EUT during the testing.

1.3 Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City 333, Taiwan (R.O.C.)
TEL: +886-3-327-3456

FAX: +886-3-328-4978

Sporton Site No.
CO05-HY (TAF Code: 1190)

The Conducted Emission test item subcontracted to Sporton International
Inc. EMC & Wireless Communications Laboratory.

Test Site Location

Test Site No.

Remark

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Sporton Site No.

THO05-HY, 03CH23-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW1190 and TW3786

Test Site Location

Test Site No.

1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output v02r01.

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.

3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:

landscape), and adjusting the measurement antenna orientation, following C63.10 exploratory test

2 Test Configuration of Equipment Under Test

procedures and only the worst case emissions were reported in this report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freq.

F B h | h |
requency Band Channe (MHz) Channe (MHz)
149 5745 157 5785
5725-5850 MHz 151+ 5755 159* 5795

Band 4

(U-NII-3) 153 5765 161 5805
155* 5775 165 5825

Note:

1. The above Frequency and Channel with "*" are 802.11n HT40 and 802.11ac VHT40 and 802.11ax HE40 and

802.11be EHTA40.

2. The above Frequency and Channel with "#" are 802.11ac VHT80 and 802.11ax HE80 and 802.11be EHTS80.
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2.2 Test Mode

This device support 52-tone RU.

The PSD of partial RU is reduced to be smaller than full RU according to TCB workshop interim
guidance Oct. 2022.

The 802.11ax mode is investigated among different tones, full resource units (RU), partial resource
units. The partial RU has no higher power than full RU’s, thus the full RU is chosen as main test
configuration.

The SISO mode conducted power is covered by MIMO mode per chain, so only the MIMO mode is

tested.

The power for 802.11n, 802.11ac and 802.11ax mode is smaller than 802.11be mode, so all other

conducted and radiated test is covered by 802.11be mode.

The final test modes include the worst data rates for each modulation shown in the table below.

MIMO Mode

Modulation Data Rate

802.11a 6 Mbps

802.11n HT20 (Covered by EHT20) MCSO0

802.11n HT40 (Covered by EHT40) MCSO0

802.11ac VHT20 (Covered by EHT20) MCSO0

802.11ac VHT40 (Covered by EHT40) MCSO0

802.11ac VHT80 (Covered by EHT80) MCSO0

802.11ax HE20 (Covered by EHT20) MCSO0

802.11ax HE40 (Covered by EHT40) MCSO0

802.11ax HE80 (Covered by EHT80) MCSO0

802.11be EHT20 MCSO0

802.11be EHT40 MCSO0

802.11be EHT80 MCSO0

Remark: The conducted power level of each chain in MIMO mode is equal or higher than SISO mode.
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determined by the Max. RF conducted power.

1. The detailed radiated test modes are shown in Appendix C.
2. For radiation spurious emission, the modulation and the data rate picked for testing are

Test Cases
AC
Conducted | Mode 1: WLAN (5GHz) Tx + WAN Link + LAN Link + Adapter
Emission
Remark:

2.3 Connection Diagram of Test System

Syslem BT

Simulator AP router Maotebook GPS Station Earphone

Source Notebook
‘ Cradle ‘ Earphone ‘ ‘ iPod WLAN AP Monitor

This example is connection diagram of EUT test configurations,
For detail, pease refer to test mode configuration and setup photographs for each test bem.
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2.4 Support Unit used in test configuration and system

Item |Equipment Brand Name [Model Name |FCC ID Data Cable Power Cord
1. WLAN AP ASUS RT-AC66U MSQ-RTAC66U |N/A Unshielded, 1.8 m
2. iPod Apple A1285 FCC DoC Shielded, 1.0m N/A
ldeaPad ﬁ(r?slrllli:lded 12m
3.  |Notebook Lenovo Gaming 3|PD9AX201NG N/A DC O/P: T
151HUG Shielded, 1.8 m
AC I/P:
4. |Notebook Lenovo TP11016A  |FCC DoC N/A Unshielded, 1.2 m
DC O/P:
Shielded, 1.8 m
AC I/P:
. Unshielded, 1.2 m
5.  |Notebook Dell Latitude 3420 |FCC DoC N/A DC O/P:
Shielded, 1.8 m
6. |USBC 0 USBAL ear  |ce-ucusepD [Fcc Doc Shielded, 1.5m  |N/A
Power Delivery AD
7. |Adapter Adapter Tech. |ATS065T-A200{FCC DoC N/A Unshielded, 1.8m

2.5 EUT Operation Test Setup

The RF test items, utility “QRCT Version 4.0.127.1” was installed in Notebook which was programmed
in order to make the EUT get into the engineering modes to provide channel selection, power level,
data rate and the application type and for continuous transmitting signals.

2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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3 Test Result
3.1 6dB and 26dB and 99% Occupied Bandwidth Measurement
3.1.1Description of 6dB and 26dB and 99% Occupied Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.
26dB and 99% Occupied bandwidth are reporting only.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth for the band 5.725-5.85 GHz

Set RBW = 100 kHz.

Set the VBW = 3 x RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 6 dB down from the peak of the emission.

N o g b~ N

Measure and record the results in the test report.

3.1.4Test Setup

Spectrum Analyzer EUT

3.1.5Test Result of 6dB and 26dB and 99% Occupied Bandwidth

Please refer to Appendix A.
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3.2 Maximum Conducted Output Power Measurement

3.2.1Limit of Maximum Conducted Output Power

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of

operation shall not exceed 1 W.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.2.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New

Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

5. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01

3.2.4Test Setup

CE [ e

Attenuator
Power Meter i EUT
3.2.5 Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any
500-kHz band.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).
- Measure the duty cycle.
+ Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW = 300kHz.
- Set VBW =1 MHz.

+ Add 10 log (500 kHz/RBW) to the measured result, whereas RBW (<500 kHz) is the reduced
resolution bandwidth of the spectrum analyzer set during measurement

« Number of points in sweep = 2 Span / RBW.
- Sweep time = auto.
« Detector = RMS

- Trace average at least 100 traces in power averaging mode.

+ Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.
2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and

record it.
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3.  For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter
Output v02r01.
Method (c): Measure and add 10 log(NanT) dB.
With this technique, spectrum measurements are performed at each output of the device, but
rather than summing the spectra or the spectral peaks across the outputs, the quantity 10
log(NanT) dB is added to each spectrum value before comparing to the emission limit. The
addition of 10 log(Nant) dB serves to apportion the emission limit among the Nant outputs so
that each output is permitted to contribute no more than 1/Nant ™ of the PSD limit.

3.3.4Test Setup

Spectrum Analyzer EUT
3.3.5Test Result of Power Spectral Density
Please refer to Appendix A.
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.4.1Limit of Unwanted Emissions

1)

(@)

For transmitters operating in the 5.725-5.85 GHz band:

15.407(b)(4)(i) All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above
or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25 MHz above or below the band edge increasing linearly to a level of 15.6
dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band
edge increasing linearly to a level of 27 dBm/MHz at the band edge.

Unwanted spurious emissions falls in restricted bands shall comply with the general field strength

limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

'é_ 1000000~/30P

N

MV/m, where P is the eirp (Watts)

EIRP (dBm) Field Strength at 3m (dBuV/m)

- 27 68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of =27 dBm/MHz.

(i) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use
of a peak detector.
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3.4.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
. RBW = 120 kHz
. VBW = 300 kHz
. Detector = Peak
+  Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
. RBW =1 MHz
- VBW=2=3MHz
. Detector = Peak
+  Sweep time = auto
+  Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from O degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
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“ o«

against QP limit line, the position is marked as “-*.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from O degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies.

When there is no suspected emission found and the harmonic emission level is with at least 6 dB

margin against average limit line, the position is marked as “-“.

3.4.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna

- 3m -

Metal Full Soldered Ground Plane

.

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

oo
Spectrum Analyzer | Receiver
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For radiated test from 1GHz to 18GHz
RX Antenna

[eor i 3m —_—

—
]

=, 2

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver
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3.4.5Test Results of Radiated Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6 Test Result of Radiated Band Edges

Please refer to Appendix C.

3.4.7Duty Cycle

Please refer to Appendix D.

3.4.8 Test Result of Unwanted Radiated Emission (30MHz ~ 10th Harmonic)

Please refer to Appendix C.

TEL: 886-3-327-0868 Page Number 120 of 25
FAX: 886-3-327-0855 Issue Date : May 14, 2025
Report Template No.: BU5-FR15EWLB4 AC MA Version 2.4 Report Version 1 02



swanranas. FCC RADIO TEST REPORT Report No. : FR4N2610C

3.5 AC Conducted Emission Measurement
3.5.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.5.4Test Setup

| =xbesiaatnain dos Tt o mr e e T T e i S o T g T et Al B ST s o e |
I |
|
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
| |
— |
| e EUT '
I - ol [ I l 80 cm to
I Receiver | ground
| 500 RF Cable SHem | || ptane
|
: |
|
| |r’ 2 |
| g | U
| “3bp ;
|
| AC :
I AMH | |
I [LISH) : |
I L Ll |
|
I s | £
I o -~ Bonded to horizontal l o e
- round plane ~
e e o i e i i i o i s
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.6 Antenna Requirements
3.6.1 Standard Applicable

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
This requirement does not apply to carrier current devices or to devices operated under the provisions
of § 15.211, 15.213, 15.217, 15.219, 15.221, or § 15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with § 15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that

the proper antenna is employed so that the limits in this part are not exceeded.

3.6.2 Antenna Anti-Replacement Construction

Antenna permanently attached.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. |Characteristics Cal:;);taetion Test Date Due Date Remark
Loop Antenna zz;‘\?vzs HFH2-22 100488 | 9 kHz~30 MHz | Aug. 29, 2024 '\:Aaay}'lloosizfgzsg Aug. 28, 2025 (Oengﬁ':;g?;Y)
Biog Antenna | | =S"A & | SBLOTND & | 62028 8003 | 30MHz-1GHz | Nov. 27, 2024 “:Aaay}'lloo‘:’?”zzocjzz‘r’; Nov. 26, 2025 | (802
Amplifier SONOMA 310N 421582 9kHz~1GHz | Jul. 14, 2024 '\:Aaayyoos%,szfzs; Jul. 13, 2025 (Og{gﬂggf’;\()
Amplifier EMEC EMO1G18GA 060878 N/A Sep. 27, 2024 “:Aaay}'lloo‘:’?”zzocjzz‘r’; Sep. 26, 2025 (Oengﬁ':;g?;Y)
Dé?;iﬁg?:d RFSPIN DRH18-E  [LE2COSA18EN| 1GHz~18GHz | Jun. 20, 2024 '\:Aaayyooi‘zgozzsg Jun. 19, 2025 (Og{gﬂ;gj;‘w
ntenna
SH'ZIi::nzor” SCHV(V:';;RZBE BBHA 9170 1224 18GHz-40GHz | Jun. 24, 2024 '\:Aaayyoo57’,22002255~ Jun. 23, 2025 (Og{gﬂ;gf’:\()
Preamplifier EMEC EM18G40G 060873 | 18GHz~40GHz | Sep. 02, 2024 l\,<l/|aay>.l.0057,‘2200225; Sep. 01, 2025 (Og{gﬂ;‘gfﬁw
Aiiaglgilar Keysight N9010B MY62170337 N/A Aug. 21, 2024 '\:Aaayyoo57’,22002255~ Aug. 20, 2025 (O?nggiggﬁ_?\()
Hygrometer | TECPEL DTM-303B TP211542 N/A Oct. 21, 2024 '\:Aaay;_°057"2200225; Oct. 20, 2025 (0§ggi2§?:Y)
oo | e | awo | wa | oomiin e [osimael | R
Antenna Mast | ~ ChainTek MBS-520-1 N/A 1m~4m N/A '\:Aaayyoo57’,22002255~ N/A (0§§3{i2§?£Y)
Tumn Table | ChainTek T-200-S-1 N/A 0~360 Degree N/A l\,<l/|aay>.l.0057,‘2200225; N/A (0§ggi2§?:Y)
Software Audix | < oon 4'30 19129 RK-002348 N/A N/A '\:Aaayy 0057*’2200225; N/A (0§ggi§§?:Y)
RF Cable gﬂﬁﬁg; SUCOFLEX 102 | 803951/2 | 9kHz~30MHz | Mar. 06, 2024 I\:Aaayy.0057,’22002255~ Mar. 05, 2025 <o§§ﬂi§§f’ﬁv)
RF Cable | D °-R* | SUCOFLEX102 | 80439512 N/A Nov. 26, 2024 I\'<I/Iaay)./.0057,‘2200225; Nov. 25, 2025 (0§ggi§§_°|:Y)
RF Cable EMC EMC101Y 231/1215’1?3;119 N/A Nov. 26, 2024 n:/laayyoosizzoozg Nov. 25, 2025 (0§ggi§§?:Y)
Hygrometer | TECPEL DTM-303A TP201996 N/A Nov. 01, 2024 'Vl\':;'yﬁoé,zzoozfg Oct. 31, 2025 (CTOFTS’;‘_‘:EC;
Power Sensor | DARE RPR3006W 1;’1'0(0,\?3?%'\2133 9kHz~6GHz | Jan. 09, 2025 I\ll\l/?;'.yaoé’22002255~ Jan. 08, 2026 (CTOJSE_C,:?;
Aifl;:;r gg:\?vzri FSV40 101566 10Hz~40GHz | Aug. 23, 2024 'Vl\':;'yﬁoé,zzoozfg Aug. 22, 2025 (CTOFng‘_ﬁiO;
SVI‘\’,'Ita‘I:ng;':?l Burgeon ETF-058 EC:;&?;)M N/A May 20, 2024 '\l’\'/?;'yaos”zzoozz‘r’; May 19, 2025 (CTO':g;_ﬁf(‘;
Agoz(r’(‘:"fr ChainTek | APC-1000W N/A N/A N/A Mar. 31, 2025 N/A ?ggg‘;":‘\’g
EMI Test | Ronde & ESR3 102388 | 9kHz~3.6GHz | Dec. 10, 2024 | Mar. 31, 2025 | Dec. 09, 2025 fggg;‘ﬂ%
Hygrometer Testo 608-H1 34913912 N/A Oct. 14, 2024 | Mar. 31, 2025 | Oct. 13, 2025 ?ggg‘;":‘\’g
LISN zz;‘fvzé ENV216 100081 | 9kHz~30MHz | Nov. 14,2024 | Mar. 31, 2025 | Nov. 13, 2025 ?ggg‘;":‘\’(';
Software ggng EMC32 N/A N/A N/A Mar. 31, 2025 N/A ?ggg;ﬁ:%r)‘
Puise Limiter | SCTARZBE] yTsp gs61-FN | 00691 N/A Jul. 30,2024 | Mar. 31, 2025 | Jul. 29, 2025 ?gggg"ﬂ‘\’(g
LISN Cable MVE RG-400  [MQT24082501 N/A Oct. 15, 2024 | Mar. 31, 2025 | Oct. 14, 2025 ?ggg‘;"'t_"%r)‘
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 3.7dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

6.6 dB

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence 5.4 dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.8 dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence
° 5.7dB
of 95% (U = 2Uc(y))
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Appendix A. Test Result of Conducted Test Items

Report Number : FR4N2610C

Test Engineer:

Hank Hsu

Temperature:

21~25

°C

Test Date:

2025/3/20~2025/5/13

Relative Humidity:

51~54

%
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TEST RESULTS DATA

6dB and 26dB EBW and 99% OBW

U-NII-3 MIMO

99% 26dB 6 dB 6 dB
Data Freq. | Bandwidth Bandwidth Bandwidth Bandwidth .
Mod. Rate NTY CH. (MH2) (MHz) (MHz) (MHz) Min. Limit Pass/Fail

(MHz)

Ant1 | Ant2 | Ant1 [ Ant2 | Ant1 | Ant2

11a |6Mbps| 2 149 5745 | 14.78 | 14.51 | 19.17 | 18.69 | 13.52 | 13.52 0.5 Pass
11a |6Mbps| 2 157 5785 | 17.83 | 17.47 | 23.31 | 23.00 | 16.33 | 16.37 0.5 Pass
11a |6Mbps| 2 165 | 5825 | 17.73 | 17.56 | 23.06 | 23.40 | 16.36 | 16.34 0.5 Pass
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TEST RESULTS DATA

Average Power Table

Report Number : FR4N2610C

U-NII-3 MIMO
Average FCC

Data Freq. Conducted Conduc?eq DQ .

Mod. Rate NTXY CH. (MHz) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant1 ]| Ant2 | SUM [ Ant1 | Ant2 [ Ant1 | Ant2

11a |6Mbps| 2 | 149 | 5745 | 20.80 | 21.40 | 24.12 30.00 5.80 Pass
11a |6Mbps| 2 | 157 | 5785 | 23.90 | 24.00 | 26.96 30.00 5.80 Pass
11a [6Mbps| 2 | 165 | 5825 | 23.60 |24.30 | 26.97 30.00 5.80 Pass
HT20 [ MCSO| 2 | 149 | 5745 | 21.50 | 22.20 | 24.87 30.00 5.80 Pass
HT20 | MCSO| 2 | 157 | 5785 | 23.20 | 23.30 | 26.26 30.00 5.80 Pass
HT20 [ MCSO| 2 | 165 | 5825 | 22.90 | 23.60 |26.27 30.00 5.80 Pass
HT40 [ MCSO| 2 | 151 5755 [ 22.50 | 23.10 [ 25.82 30.00 5.80 Pass
HT40 [ MCSO| 2 | 159 | 5795 |23.20 | 23.40 | 26.31 30.00 5.80 Pass
VHT20[ MCSO| 2 | 149 | 5745 [21.10 [ 21.80 | 24.47 30.00 5.80 Pass
VHT20| MCSO| 2 | 157 | 5785 [ 23.30 | 23.40 | 26.36 30.00 5.80 Pass
VHT20| MCSO| 2 [ 165 | 5825 | 23.00 | 23.70 | 26.37 30.00 5.80 Pass
VHT40| MCSO| 2 | 151 5755 | 22.60 | 23.20 | 25.92 30.00 5.80 Pass
VHT40| MCSO| 2 | 159 | 5795 |23.30 |23.50 | 26.41 30.00 5.80 Pass
VHT80| MCSO| 2 | 155 | 5775 [ 22.30 | 22.50 | 25.41 30.00 5.80 Pass
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TEST RESULTS DATA
Power Spectral Density
U-NII-3 MIMO
Dut Average Average
Dat F Factzr Power Density PSD DG P
Mod. Rata NT{ CH. eraq' (@B) with Duty Factor Limit (dBi) /Fas,f
ate elrz) (dBm/500kHz) | (dBm/500kHz) ai
Ant1 [ Ant2 | Ant1 [ Ant2 | SUM | Ant1 | Ant2 [ Ant1 | Ant2
11a [6Mbps| 2 | 149 | 5745 | 0.04 [ 0.04 | 6.40 | 7.08 | 10.09 27.48 8.52 Pass
11a [6Mbps| 2 | 157 | 5785 | 0.04 | 0.04 | 867 | 886 | 11.87 27.48 8.52 Pass
11a [6Mbps| 2 | 165 | 5825 | 0.04 | 0.04 | 841 | 9.10 | 12.11 27.48 8.52 Pass

Note: PSD Sum = Max PSD(Ant. 1, Ant. 2) + 10 log (n)
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TEST RESULTS DATA

Average Power Table

U-NII-3 MIMO
Average FCC
RU Conducted Conducted DG
Data Freq. ) _ . .
Mod. Rate NTH CH. (MHz) Config Power Power Limit (dBi) Pass/Fail
. (dBm) (dBm)
Ant1 [ Ant2 | SUM [ Ant1 | Ant2 | Ant1 | Ant2
HE20 [MCSO| 2 | 149 | 5745 | Full |21.70 | 22.40 | 25.07 30.00 5.80 Pass
HE20 [MCSO| 2 | 149 | 5745 | 52/37 | 15.00 | 15.50 | 18.27 30.00 5.80 Pass
HE20 [MCSO| 2 | 157 | 5785 | Full |22.60 |22.80 |25.71 30.00 5.80 Pass
HE20 [MCSO| 2 | 157 | 5785 | 52/38 | 15.80 | 15.80 | 18.81 30.00 5.80 Pass
HE20 [MCSO| 2 | 165 | 5825 | Full |21.80 |22.60 | 25.23 30.00 5.80 Pass
HE20 [MCSO| 2 | 165 | 5825 | 52/40 | 14.70 | 15.70 | 18.24 30.00 5.80 Pass
HE40 [MCSO| 2 [ 151 | 5755 | Full |22.70 | 23.30 | 26.02 30.00 5.80 Pass
HE40 [MCSO| 2 | 159 | 5795 | Full |22.70 | 22.90 | 25.81 30.00 5.80 Pass
HE80 [MCSO| 2 | 155 | 5775 | Full |22.40 | 22.60 | 25.51 30.00 5.80 Pass
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TEST RESULTS DATA
Power Spectral Density
U-NII-3 MIMO
Dty Average . Average
Data Freq. RU. Factor I?ower Density PSD DQ Pass
Mod. Rate NTY CH. (MHz) Config (dB) with Duty Factor Limit (dBi) IFail
(dBm/500kHz)  |(dBm/500kHzZ)
Ant1 ] Ant2 [ Ant1 ]| Ant2 [ SUM [ Ant1 ] Ant2 [ Ant1 | Ant2
HE20 [MCSO0| 2 [ 149 | 5745 | Full | 0.00 | 0.00 | 663 | 7.36 | 10.37 27.48 8.52 Pass
HE20 [ MCSO0| 2 | 149 | 5745 [ 52/37| 0.35 | 0.29 | 6.76 | 7.30 | 10.31 27.48 8.52 Pass
HE20 [MCS0| 2 [ 157 | 5785 | Full | 0.00 | 0.00 | 7.03 | 7.38 | 10.39 27.48 8.52 Pass
HE20 [MCS0| 2 [ 157 | 5785 [ 52/38| 0.35 | 0.29 | 7.28 | 7.33 | 10.34 27.48 8.52 Pass
HE20 [MCS0| 2 [ 165 | 5825 | Full | 0.00 | 0.00 | 660 | 7.57 | 10.58 27.48 8.52 Pass
HE20 [MCS0| 2 [ 165 | 5825 [ 52/40| 0.35 | 0.29 | 643 | 7.57 | 10.58 27.48 8.52 Pass
HE40 [MCSO0| 2 [ 151 [ 5755 | Full | 0.00 | 0.00 | 469 | 528 | 8.29 27.48 8.52 Pass
HE40 [MCSO0| 2 | 159 [ 5795 | Full | 0.00 | 0.00 | 424 | 472 | 7.73 27.48 8.52 Pass
HE80 [MCS0| 2 | 155 [ 5775 | Full | 0.00 | 0.00 | 0.91 | 1.09 | 4.10 27.48 8.52 Pass

Note: PSD Sum = Max PSD(Ant. 1, Ant. 2) + 10 log (n)
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TEST RESULTS DATA

6dB and 26dB EBW and 99% OBW

Report Number : FR4N2610C

U-NII-3 MIMO
Dat F e E 93 %dth B zgd?’dth B GddB'dth B 6ddB'dth
ata req. . anawi anawi anawli andwi )
Mod. | poio INTY CH. (Mqu) Config| " \iiz) (MH2) (MH2) M Limit Pass/Fail
: (MHz)
Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 | Ant2

EHT20| MCSO| 2 149 5745 Full 16.12 | 16.13 | 19.34 | 19.62 | 15.70 | 15.75 0.5 Pass
EHT20| MCSO| 2 | 157 | 5785 | Full | 19.41 | 19.43 | 23.94 | 23.42 | 18.94 | 19.07 0.5 Pass
EHT20| MCSO| 2 165 5825 Full 19.42 | 19.46 | 23.24 | 24.45 | 18.97 | 19.01 0.5 Pass
EHT40| MCSO| 2 151 5755 Full 32.05 | 32.04 | 3845 | 37.76 | 31.49 | 31.46 0.5 Pass
EHT40| MCSO| 2 159 5795 Full 38.68 | 3862 | 46.11 | 45.89 | 38.21 | 38.11 0.5 Pass
EHT80| MCSO| 2 155 5775 Full 64.46 | 64.42 | 73.82 | 75.62 | 64.58 | 64.46 0.5 Pass
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TEST RESULTS DATA

Average Power Table

U-NII-3 MIMO
Average FCC
RU Conducted Conducted DG
Data Freq. ) _ . .
Mod. Rate NTH CH. (MHz) Config Power Power Limit (dBi) Pass/Fail
. (dBm) (dBm)
Ant1 [ Ant2 | SUM [ Ant1 | Ant2 | Ant1 | Ant2
EHT20[ MCSO| 2 | 149 | 5745 | Full |21.80 [22.50 |25.17 30.00 5.80 Pass
EHT20[ MCSO| 2 | 149 | 5745 | 52/37 | 15.10 | 15.60 | 18.37 30.00 5.80 Pass
EHT20[ MCSO| 2 | 157 | 5785 | Full |23.50 |23.60 |26.56 30.00 5.80 Pass
EHT20[ MCSO| 2 | 157 | 5785 | 52/38|15.90 | 15.90 | 18.91 30.00 5.80 Pass
EHT20[ MCSO| 2 | 165 | 5825 | Full |23.20 |23.90 |26.57 30.00 5.80 Pass
EHT20[ MCSO| 2 | 165 | 5825 | 52/40 | 14.80 | 15.80 | 18.34 30.00 5.80 Pass
EHT40[ MCSO| 2 [ 151 | 5755 | Full |22.80 [23.40 (26.12 30.00 5.80 Pass
EHT40[ MCSO| 2 | 159 | 5795 | Full |23.50 |23.70 (26.61 30.00 5.80 Pass
EHT80[ MCSO| 2 | 155 | 5775 | Full |22.50 |22.70 | 25.61 30.00 5.80 Pass
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Report Number : FR4N2610C

TEST RESULTS DATA
Power Spectral Density
U-NII-3 MIMO
Dty Average . Average
Data Freq. RU. Factor I?ower Density PSD DQ Pass
Mod. Rate NTY CH. (MHz) Config (dB) with Duty Factor Limit (dBi) IFail
: (dBm/500kHz)  |(dBm/500kHzZ)
Ant1 ] Ant2 [ Ant1 ]| Ant2 [ SUM [ Ant1 ] Ant2 [ Ant1 | Ant2

EHT20[{MCSO| 2 | 149 [ 5745 Full | 0.00 | 0.00 | 6.90 | 7.65 | 10.66 27.48 8.52 Pass
EHT20[{MCSO| 2 | 149 [ 5745 [ 52/37| 0.24 | 0.23 | 6.73 | 7.32 | 10.33 27.48 8.52 Pass
EHT20[{MCSO| 2 | 157 [ 5785 | Full | 0.00 | 0.00 | 769 | 7.78 | 10.79 27.48 8.52 Pass
EHT20[{MCSO| 2 | 157 | 5785 | 52/38 | 0.24 | 0.23 | 7.31 | 6.90 | 10.32 27.48 8.52 Pass
EHT20[{MCSO| 2 | 165 [ 5825 Full | 0.00 | 0.00 | 746 | 7.98 [ 10.99 27.48 8.52 Pass
EHT20[{MCSO| 2 | 165 | 5825 | 52/40| 0.24 | 0.23 | 659 | 7.59 | 10.60 27.48 8.52 Pass
EHT40[MCSO| 2 | 151 [ 5755 Full | 0.00 | 0.00 | 493 | 549 | 850 27.48 8.52 Pass
EHT40[MCSO| 2 | 159 [ 5795 Full | 0.00 | 0.00 | 459 | 482 | 7.83 27.48 8.52 Pass
EHT80[MCSO| 2 | 155 [ 5775 | Full | 0.00 | 0.00 | 1.11 | 164 | 4.65 27.48 8.52 Pass

Note: PSD Sum = Max PSD(Ant. 1, Ant. 2) + 10 log (n)
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\Test Result of 6dB and 26dB and 99% Occupied Bandwidth\

MIMO <Ant. 1+2>

<802.11a>

6dB Bandwidth

26dB Bandwidth

Spectrum

(=)

Ref Level 30.00 dBm

Offset 25.84 db & RBW 100 kHz

Spectrum

(]

Ref Level 30.00 dBm

204 P4

Offset 25.84 db & RBW 300 kHz
| Att 20 d8  SWT 10.1 ms & VBW 300 kHz  Mode Sweep | Att 20 d8  SWT 10.1ms & VBW 1MHz Mode Sweep
[@ 17k View [@ 17k View
M1[1] 3.23 dBm| M1[1] 15.12 dBm|
5.73816500 GHz 5.73544800 GHz
20 dBm D2[1] 0.07 dB 20 dem D2[1] 1.93 dB|
13.51500 MHz| 19.16800 MHz|
10 dem—rt 0d o T
bl i [l bde bk - [ 1
FT i L] ! ‘
0 dém | L‘ 0 dém \
-10 o W,j ‘M 10 di T

)

-30 o 30 dp W -.w
-50 df -50 df
-6 df -6 d
CF 5.745 GHz 10001 pts Span 50.0 MHz CF 5.745 GHz 10001 pts Span 80.0 MHz
g g -y
[ il ) [ TR ] [ il ) [
5 o .
99% Occupied Bandwidth N/A
Spectrum [u?]
Ref Level 30.00 dBm Offset 25.84 dB & RBW 500 kHz
o Att 20dB  SWT 10.1ms & VBW 2 MHz Mode Sweep
[@ 1Pk view
M1[1] 14.43 dBm|
. 5.73890060 GHz|
2 Occ Bw 14.778522148 MHz|
o o T Sy
7 \
0 dBm f- \‘\
-10 df / ‘
0 iy
-40 dBm:
-50 d
-60 de
CF 5.745 GHz 10001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
M1 1 5.7389006 GHz 14.43 dBm
TL 1 5.73743076 GHz 2.47 dBm Occ Bw 14,778522148 MHz
T2 1 £.75220928 GHz 4.17 dBm
L [ ] W) W
TEL : 886-3-327-0868 Page Number 1 A2-1 of 8

FAX : 886-3-327-0855
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Report No. : FR4N2610C

<802.11be EHT20>

6dB Bandwidth

26dB Bandwidth

Spectrum - Spectrum -
Ref Level 30.00 d8m Offset 25.84 db & RBW 100 kHz Ref Level 30.00 d8m Offset 25.84 db & RBW 300 kHz
| Att 20d8  SWT 10.1 ms & VBW 300 kHz  Mode Sweep | Att 20d8  SWT 10.1ms & VBW 1MHz Mode Sweep
[@ 17k View [@ 17k View
M1[1] 4.13 dBm| M1[1] 12.34 dBm)|
5.73707500 GHz 5.73520000 GHz
20 dBm D2[1] 0.26 dB 20 dem D2[1] 0.43 dB
15.70000 MHz| D1 15.387 dinr 19.33600 MHz,
To-dém 10 d
I TR R W 1y Y l
0B f } 0B j l\
-od J "]‘ ~L0.d 2 -10.613 dBn ]‘ .IW
20 df y ‘“,‘\ -20 d
30d 394 T
o
-40 dBm
=50 df =50 df
60 df 60 df
CF 5.745 GHz 10001 pts Span 50.0 MHz CF 5.745 GHz 10001 pts Span 80.0 MHz

99% Occupied Bandwidth

N/A

Spectrum

Ref Level 30.00 d8m
po Att 20 dB
[@ 17k view

(=)

Offset 2584 db & RBW 500 kHz

SWT 10.1ms & VBW 2 MHz Mode Sweep

18.42 dBm|
5.73863560 GHz|
16.123387661 MHz

‘ M1[1]

!MMW‘\\

-10 df

20 d

20 d M

40 dBm

50 d

-60 d

CF 5.745 GHz

Marker

Type | Ref | Trc |
ML 1

10001 pts Span 50.0 MHz

X-value 1
5.7386356 GHZ

T 1 5.73686581 GHz 9.27 dbm
T2 1 5.7520892 GHz .60 dbm

| ) )

¥-value |
18.42 dBm

Function | Function Result |

Occ Bw

16.123387661 MHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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<802.11be EHT40>

6dB Bandwidth 26dB Bandwidth

Spectrum - Spectrum -
Ref Level 30.00 d8m Offset 25.73 db & RBW 100 kHz Ref Level 30.00 d8m Offset 25.73 dB & RBW 1 MHz
po Att 20 dB  SWT 10.1 ms & VBW 300 kHz  Mode Sweep po Att 20 dB  SWT 10.1ms & VBW 3 MHz Mode Sweep
[o 1Pk view [o 1Pk view
mi[1] 2.32 dBm| mi[1] 9.48 dBm|
5.73920500 GHz| 5.7355600 GHz
20 dBm D2[1] 0.68 dB B D1 19.715 deny D2[1] 0.22 dB;
31.49100 MHz, Mm 38.4480 MHz
10 cBm—t;,, R«Wﬂllu — f 1o d ‘
0 d D2 2.494 dBm Jf il 0 dbs ‘I k
D2 -6.285 dBm ; 1
-10 di h\ -10 di [ N
20 d . 20 d
a0 d 1} N
!Q dBm: M -40 dBm
=50 df =50 df
-6 df 60 df
CF 5.755 GHz 10001 pts Span 90.0 MHz CF 5.755 GHz 10001 pts Span 160.0 MHz
- - —————rr
| ) ) CHRN e | N ) o

99% Occupied Bandwidth N/A
(Spoctram =)

Ref Level 30.00 d8m Offset 25.73 dB & RBW 1 MHz

po Att 20d8  SWT 10.1 ms & VBW 3 MHz Mode Sweep
[@ 17k view

M1[1] 20.17 dBm|

B M3 5.76274900 GHz
20 _{ 7 iw Ea s 32.046795320 MHz|

; / ¢
e B e

40 dBm

50 d

-60 d

CF 5.755 GHz 10001 pts
Marker

Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5762745 GHz 20.17 dbm

T1 1 5.7388916 GHz 11.29 dBm Occ Bw 32.045679532 MHz
T2 1 5.7709384 GHz 11.42 dBm

| ) )

Span 100.0 MHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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<802.11be EHT80>

6dB Bandwidth

26dB Bandwidth

Spectrum

(=)

Ref Level 30.00 dBm

Spectrum

Offset 25.44 db & RBW 100 kHz

(]

Ref Level 30.00 dBm

Offset 25.44 db & RBW 1 MHz

o Att 208 SWT  10.1ms @ VBW 300 kHz _Mode Swesp o Att 208 SWT  10.1ms @ VBW 3MHz Mode Swesep
[o 1Pk view [o 1Pk view
mi[1] 1.33 dBm| mi[1] 11.29 dBm
5.7426480 GHz 5.7378800 GHz
20 dBm D2[1] 0.43 dB 20 dBm t D2[1] 1.52 dB|
64.5760 MHz D1 16.401 dBr 73.8240 MHz
10 d 10 d
LB D2 -1.173 dem 08 J i
10 d =t 2 -2.598 denm ’ .\
20 d .I'.'b \ﬁ'\ 20 o
04 A | WRPRNWPIRCS . e
ﬂh‘!ﬁh -40 dBm
50 d 50 d
60 d 60 d
CF 5.775 GHz 10001 pts Span 160.0 MHz CF 5.775 GHz 10001 pts Span 320.0 MHz
L ) ] [T i

99% Occupied Bandwidth

N/A

Spectrum

(=)

Ref Level 30.00 dBm

po Att

20 dB

Offset 25.44 db & RBW 1 MHz
SWT 10.1 ms & VBW 3 MHz

Mode Swesp

[@ 17k view

20 d

M1[1]

Occ By
L

16.67 dBm)|
5.7665290 GHz
64.457554245 MHz|

10 d s

0 di

"

-10 dém—

20 cor gl

=20 d

40 dBm

50 d

-60 d

CF 5.775 GHz

10001 pts

Span 120.0 MHz

Marker

Type | Ref | Trc | X-value 1
ML 1

¥-value |__Function |

Function Result |

5766529 GHz
5.7426872 GHz
5.8071448 GHz

T1 1
T2 1

16.67 dBm
10.19 dBm
10.11 dBm

Occ Bw

64457554245 MHz

)

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR4N2610C

Test Result of Power Spectral Density|
<802.11a>

Spectrum s &
Ref Level 30.00 dBm  Offset 25,11 db @ RBW 500 kHz Ref Level 30,00 dBm  Offset 25.27 db w RBW 500 kHz
o Att 20 0B @ SWT 20ms @ VBW 3MHz  Mode Swaep o Att 20 0B @ SWT 20ms @ VBW 3MHz  Mode Swaep
SGL Count 100/100 SGL Count 100/100
[@ 1rm Avgrwr [@ 1rm Avgrwr
M1[1] 8.37 dBm) M1[1] 9.06 dBm)
5.8180070 GHz| 5.8317430 GHz|
20dl 20dl
1
10 dey 10 dey e =
A —— ,_N__,m_‘_\ — —7 \
ode | | ode / i
/ ! / \
-10 ! -10 - A
’ - \
y p
-20dB — -20dB <
../'/ \\\. S .
-30 dey e Ry -30 = ~
) = — o .
=408 =] 4048
50 di -50 di
-60 dbm -60 dbm
CF 5.825 GHz 1001 pts Span 50.0 MHz CF 5.825 GHz 1001 pts Span 50.0 MHz
Markar Markar
Type | Ref | Trc | X-value | ¥-valug | _Function | Function Result | Type | Ref | Trc | X-value | ¥-valug | _Function | Function Result |
[ 1 £.818007 GHz .37 dbrm [ 1 £.831743 GHz .06 dBrm
- - — - S
)i J L )i J
D o Dale 2.MAY 2025 115916

<802.11ax HE20>

Maximum Power Density Plot (dBm/500kHz)
Spectrum l':%“ Spectrum l':%“
Reflevel 30.00 dBm  Offset 25.50 dB @ RBW 500 kHz Reflevel 30.00 dBm  Offset 25.83 B @ RBW 500 kHz
o Att 200B @ SWT  20ms @ VBW 3MHz  Mode Sweep o Att 200B @ SWT  20ms @ VBW 3MHz  Mode Sweep
SGL Caunt 100/100 SGL Count 100/100
[@ 1rm Avgrwr [@ 1rm Avgrwr
M1[1] 6.60 dBm) M1[1] 7.57 dBm|
5.8161090 GHz| 5.8161590 GHz|
20 dl 20 dl
10 | - 10 | —
P 3\ ! - IS OSSR —— \
0da / i 0da Il
i
-10 -10
/! X /,J \
20 dby - 048 -
/ \“ s N
-30 dB - - -30 dB -
- I jin e N I e R - N
40 ce -40dp
-50 di -50 di
-60 dem -60 dem
CF 5.825 GHz 1001 pts Span 50.0 MHz CF 5.825 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 5816109 GHz 6,60 dBm ML 5.5816159 GHz 7.57 dem
- - T - - —
L J L J

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2610C

<802.11ax HE40>

Spectrum k3 Spectrum k3
Ref Level 30.00 dBm  Offset 25.73 db @ RBW 500 kHz Ref Level 30.00 dBm  Offset 25.54 0B @ RBW 500 kHz
o Att 20 0B @ SWT 20ms @ VBW 3MHz  Mode Swasp o Att 20 0B @ SWT 20ms @ VBW 3MHz  Mode Swasp
SGL Count 100/100 SGL Count 100/100
[@ 1rm Avgrwr [@ 1rm Avgrwr
M1[1] 1.69 dBm) M1[1] 5.28 dBm)
5.7726800 GHz| 5.7613900 GHz|
20dl 20dl
10 dey T 10 dey t
Y. R [
o e [ | o e f( \
-10 10 |
I |
-20 dby - -20 dby
/ ‘\‘ / by
i \ S S,
-30 de ——— — -30 de ——— I
T e
-50 di -50 di
-60 dbm -60 dbm
CF 5.755 GHz 1001 pts Span 100.0 MHz CF 5.755 GHz 1001 pts Span 100.0 MHz
Markar Markar
Type | Ref | Trc | X-value | ¥-valug | _Function | Function Result | Type | Ref | Trc | X-value | ¥-valug | _Function | Function Result |
[ 1 5.77268 GHz .60 dBrm [ 1 5.76139 GHz .28 dBrm
w T w v
JL J JL J

<802.11ax HE80>

Maximum Power Density Plot (dBm/500kHz)
Spectrum ko Spectrum ko
Reflevel 30.00 dBm  Offset 25.44 0B @ RBW 500 kHz Reflevel 30.00 dBm  Offset 25.34 0B @ RBW 500 kHz
fo Att 20 db @ SWT 20ms @ VBW 2 MHz  Mode Sweep fo Att 20 db & SWT 20ms @ VBW 3 MHz Mode Sweep
SGL Caunt 100/100 SGL Caunt 100/100
[@ 1rm Avgrwr [@ 1rm Avgrwr
M1[1] 0.91 dBm) M1[1] 1.09 dBm|
5.781110 GHz| 5.781110 GHz|
20 dl 20 dl
1048 1048
M1 M.
s X, s x
0 T T 0 T T
-10 - -10 -
7 ™. ~ b
-30 dBm—t- - -30 dBm—1 ™
~ . "
i A ”‘1,/ e
-40 db 0 de -
-50 di -50 di
-60 dem -60 dem
CF 5.775 GHz 1001 pts Span 120.0 MHz CF 5.775 GHz 1001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 578111 GHz 0.91 dem M1 1 578111 GHz 1.09 dém
- T - T
L J L J

TEL : 886-3-327

-0868

FAX : 886-3-327-0855
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SPORTON LAB.
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Report No. : FR4N2610C

<802.11be EHT20>

Maximum Power Density Plot (dBm/500kHz)
MIMO Ant. 1 MIMO Ant. 2
Spectrum Spectrum k3
RefLevel 30.00 dbm  Offset 25.11 dB @ RBW 500 kHz Ref Level 30.00 dbm  Offset 25.27 dB @ RBW 500 kHz
o Att 2008 @ SWT  20ms @ VBW 3 MHz Made Swesp o Att 2008 ® SWT  20ms @ VBW 3MHz  Mode Sweep
SGL Caunt 100/100 SGL Caunt 100/100
[@ 1rm Avgrwr [@ 1rm Avgrwr
M1[1] 7.46 dBm| M1[1] 7.98 dBm|
5.8334920 GHz| 5.8328420 GHz|
20dl 20dl
M1 M1
10d8 10d8
P i — iy ——
s \ |
0d8 1 0d8
-10 1 -10
/ py N
-20 db \ 20ds -
- N L S
30 e e o P .
./”w’ T
40 dby 40dp
50 di -50 di
-60 dem -60 dem
CF 5.825 GHz 1001 pts Span 50.0 MHz CF 5.825 GHz 1001 pts Span 50.0 MHz
Markar Markar
Type | Ref | Trc | X-value | ¥-valug | _Function | Function Result | Type | Ref | Trc | X-value | ¥-valug | _Function | Function Result |
W1 1 £.833492 GHz 7.46 dem W1 1 ©.832842 GHz 7.98 dBm
)i J )i J w
D 4 Dale 2.MAY 2025 114558
<802.11be EHT40>
Maximum Power Density Plot (dBm/500kHz)
MIMO Ant. 1 MIMO Ant. 2
Spectrum ko Spectrum ko
Reflevel 30.00 dBm  Offset 25.73 dB @ RBW 500 kHz Reflevel 30.00 dBm  Offset 25.54 0B @ RBW 500 kHz
fo Att 20 db @ SWT 20ms @ VBW 2 MHz  Mode Sweep fo Att 20 db & SWT 20ms @ VBW 3 MHz Mode Sweep
SGL Caunt 100/100 SGL Caunt 100/100
[@ 1rm Avgrwr [@ 1rm Avgrwr
M1[1] 4.93 dBm) M1[1] 5.49 dBm)
5.7400100 GHz| 5.7424100 GHz|
20 dl 20 dl
1048 T 1048 H
X 1
0ds { L ] 0ds | ! 1
-10 / T -10
] | ) |
-20 dB - - 048 y
N\ / A
-30 dey . -30 dey .
e e — T
P o . S
-50 di -50 di
-60 dem -60 dem
CF 5.755 GHz 1001 pts Span 100.0 MHz CF 5.755 GHz 1001 pts Span 100.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 5.74001 GHz 4,93 dBm M1 1 574241 GHz 5,49 dBm
)i J )i J

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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<802.11be EHT80>

Maximum Power Density Plot (dBm/500kHz)
MIMO Ant. 1 MIMO Ant. 2
Spectrum l“é‘ Spectrum l“é‘
RefLevel 30.00 dbm  Offset 25.44 0B @ RBW 500 kHz RefLevel 30.00 dbm  Offset 25.34 0B @ RBW 500 kHz
o att 2008 ® SWT  20ms @ VBW 3MHz  Mode Sweep o Att 2008 ® SWT  20ms @ VBW 3MHz  Mode Sweep
SGL Caunt 100/100 SGL Count 100/100
[@ 1rm Avgrwr [@ 1rm Avgrwr
M1[1] 1.11 dBm)| M1[1] 1.64 dBm|
5.776920 GHz| 5.780870 GHz|
20dl 20dl
10d8 10d8
M. M
ode Y ode —| === ——— o
a0 ! 10 ! {
20 dB ] | 20 dB ! |
¥ W / R
~ - Y
-30 dey - < -30 dey ra -
,—-"PN ™ e — »‘/ ~ -
,TU'QFT"‘" - 1y I o B, e
50 di -50 di
-60 dem -60 dem
CF 5.775 GHz 1001 pts Span 120.0 MHz CF 5.775 GHz 1001 pts Span 120.0 MHz
Markar Markar
Type | Ref | Trc | X-value | ¥-valug | _Function | Function Result | Type | Ref | Trc | X-value | ¥-valug | _Function | Function Result |
W1 1 577602 GHz 1.11 dém W1 1 578087 GHz 164 dem
) ] R e L il ] IR e
TEL : 886-3-327-0868 Page Number 1 A2-8 of 8
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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26°C
Relative Humidity : |45~55%

Test Engineer : |Calvin Wang

TEL: 886-3-327-0868 Page Number : B1 of B3
FAX: 886-3-327-0855



Report No. : FR4N2610C

CO05-HY 3/31/2025
EUT Information
Report NO : 4N2610
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1007
90T
80T
70T
% 60-\ Part 15BICSE-003-OP LimitatMam Po
m L
©
£ 50t
[J]
> 4
S ob
40 & & e 4
T .
30T
20T
10T
0 } } —t—+——— } } —t———— } !
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuVv) | (dBuv) | (dB) (dB)
0.156750 27.52 55.63 28.11 | L1 OFF 19.8
0.156750 40.70 65.63 2493 | L1 OFF 19.8
0.343500 38.82 49.12 10.30 | L1 OFF 19.8
0.343500 39.58 59.12 1954 | L1 OFF 19.8
0.433500 33.68 47.19 1351 | L1 OFF 19.8
0.433500 40.01 57.19 17.18 | L1 OFF 19.8
0.489750 29.62 46.17 16.55 | L1 OFF 19.8
0.489750 34.70 56.17 21.47 | L1 OFF 19.8
0.647250 33.04 46.00 12.96 | L1 OFF 19.8
0.647250 38.99 56.00 17.01 | L1 OFF 19.8
23.127000 35.01 50.00 14.99 | L1 OFF 19.9
23.127000 35.61 60.00 24.39 | L1 OFF 19.9
26.607750 37.01 50.00 12,99 | L1 OFF 19.9
26.607750 37.42 60.00 2258 | L1 OFF 19.9

B2 of B3



Report No. : FR4N2610C

CO05-HY 3/31/2025
EUT Information
Report NO : 4N2610
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1007
90T
80T
70T
% 60-\ Part 15BICSE-003-OP LimitatMam Po
m L
©
£ 50t
[J]
> +
3 O ’
401
> & 49
30T
20T
10T
0 } } —t—t— } } } —t —t } !
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuVv) | (dBuv) | (dB) (dB)
0.161250 26.45 55.40 28.95 | N OFF 19.8
0.161250 39.50 65.40 25.90 | N OFF 19.8
0.339000 39.86 49.23 9.37 | N OFF 19.8
0.339000 40.32 59.23 1891 | N OFF 19.8
0.424500 33.03 47.36 14.33 | N OFF 19.8
0.424500 39.73 57.36 17.63 | N OFF 19.8
0.453750 35.09 46.81 11.72 | N OFF 19.8
0.453750 40.80 56.81 16.01 | N OFF 19.8
0.656250 31.77 46.00 14.23 | N OFF 19.8
0.656250 38.05 56.00 1795 | N OFF 19.8
23.129250 36.01 50.00 13.99 | N OFF 20.1
23.129250 36.48 60.00 23.52 | N OFF 20.1
26.607750 38.30 50.00 11.70 | N OFF 20.1
26.607750 38.72 60.00 21.28 | N OFF 20.1
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samranas. FCC RADIO TEST REPORT

Report No. : FR4N2610C

Appendix C. Radiated Spurious Emission Test Data

Temperature : 21.7~225°C
Test Engineer : Leo Li, Karl Hou and Lucifer Jiang
Relative Humidity : |51 ~57%
Note symbol
-L Low channel location
-R High channel location
C1l. Radiated Spurious Emission Test Modes
Band Data
Mode Band Antenna Modulation Channel = Frequency RU Remark
(GHz) Rate

Mode 47 | U-NII-3 | 5.725-5.85 1+2 802.11a 149 5745 6Mbps - -
Mode 48 | U-NII-3 | 5.725-5.85 1+2 802.11a 157 5785 6Mbps - -
Mode 49 | U-NII-3 | 5.725-5.85 1+2 802.11a 165 5825 6Mbps - -
Mode 50 | U-NII-3 | 5.725-5.85 1+2 802.11be EHT20 149 5745 MCSO @ FullRU -
Mode 51 = U-NII-3 | 5.725-5.85 1+2 802.11be EHT20 157 5785 MCSO @ FullRU -
Mode 52 = U-NII-3 | 5.725-5.85 1+2 802.11be EHT20 165 5825 MCSO @ FullRU -
Mode 53 | U-NII-3 | 5.725-5.85 1+2 802.11be EHT40 151 5755 MCSO @ FullRU -
Mode 54 = U-NII-3 | 5.725-5.85 1+2 802.11be EHT40 159 5795 MCSO @ FullRU -
Mode 55 = U-NII-3 | 5.725-5.85 1+2 802.11be EHT80 155 5775 MCSO @ FullRU -
Mode 56 = U-NII-3 | 5.725-5.85 1+2 802.11ac VHT20 149 5745 MCSO0 - -
Mode 57 = U-NII-3 | 5.725-5.85 1+2 802.11be EHT20 149 5745 MCSO0 52 RU -
Mode 58 = U-NII-3 | 5.725-5.85 1+2 802.11ax HE20 149 5745 MCSO0 52 RU -
Mode 59 = U-NII-3 | 5.725-5.85 1+2 802.11be EHT80 155 5775 MCSO @ FullRU SHF
Mode 60 = U-NII-3 | 5.725-5.85 1+2 802.11be EHT80 155 5775 MCSO @ FullRU LF

TEL : 886-3-327-0868 Page Number : C1 of C64

FAX : 886-3-327-0855




samranas. FCC RADIO TEST REPORT

Report No. : FR4N2610C

C2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) (dBuV/m) | (dB) Avg.
802.11a 149 5614.65 54.23 68.20 -13.97 \Y, Peak | Pass - Band Edge
Y 802.11a 149 5440.00 53.62 54.00 -0.38 \Y, Avg. Pass - Harmonic
802.11a 157 | 5939.77 56.91 68.20 -11.29 \% Peak = Pass - Band Edge
* 802.11a 157 @ 6100.00 66.74 68.20 -1.46 \Y, Peak | Pass - Harmonic
802.11a 165 5928.88 54.22 68.20 -13.98 V | Peak @ Pass - Band Edge
4
i 802.11a 165 | 6130.00 65.77 68.20 -2.43 V | Peak Pass - Harmonic
802.11be EHT20 149 5646.55 56.69 68.20 -11.51 \% Peak | Pass | FullRU Band Edge
> 802.11be EHT20 149 5434.00 53.65 54.00 -0.35 \% Avg. Pass | FullRU Harmonic
802.11be EHT20 157 5639.41 57.36 68.20 -10.84 \% Peak | Pass | FullRU @ Band Edge
o 802.11be EHT20 | 157 | 6088.00 67.22 68.20 -0.98 \Y, Peak | Pass | FullRU | Harmonic
802.11be EHT20 165 5936.25 55.01 68.20 -13.19 \% Peak | Pass | FullRU Band Edge
2
° 802.11be EHT20 165 6124.00 67.58 68.20 -0.62 \% Peak | Pass | FullRU | Harmonic
TEL : 886-3-327-0868 Page Number 1 C2 of C64

FAX : 886-3-327-0855
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Report No. : FR4N2610C

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) | (dBuV/m) | (dB) Avg.
802.11be EHT40 | 151 5605.74 57.43 68.20 -10.77 \% Peak | Pass | FullRU | Band Edge
53
802.11be EHT40 151 | 5434.00 53.71 54.00 -0.29 \% Avg. Pass | FullRU Harmonic
802.11be EHT40 159 | 5648.36 58.28 68.20 -9.92 \% Peak @ Pass | FullRU Band Edge
54
802.11be EHT40 | 159 @ 6112.00 66.30 68.20 -1.90 V | Peak | Pass | FullRU | Harmonic
802.11be EHT80 | 155 5638.85 65.36 68.20 -2.84 \% Peak | Pass | FullRU | Band Edge
55
802.11be EHT80 | 155 5440.00 53.83 54.00 -0.17 \% Avg. Pass | FullRU | Harmonic
802.11ac VHT20 | 149 | 5619.58 54.04 68.20 -14.16 \% Peak | Pass - Band Edge
56
802.11ac VHT20 | 149 | 5440.00 53.77 54.00 -0.23 \% Avg. Pass - Harmonic
802.11be EHT20 = 149  5638.28 52.60 68.20 -15.60 V | Peak | Pass @ 52RU Band Edge
7
° 802.11be EHT20 | 149 5434.00 53.75 54.00 -0.25 \% Avg. Pass 52 RU Harmonic
802.11ax HE20 | 149 5649.01 53.00 68.20 -15.20 \% Peak @ Pass 52 RU | Band Edge
58
802.11ax HE20 | 149 5434.00 53.74 54.00 -0.26 \% Avg. Pass 52 RU Harmonic
59 SHF 155 | 39472.00 47.89 74.00 -26.11 \% Peak @ Pass - SHF
60 LF 155 | 737.13 39.31 46.00 -6.69 V | Peak | Pass - LF
TEL : 886-3-327-0868 Page Number : C3 of C64

FAX : 886-3-327-0855




seamron as. FCC RADIO TEST REPORT Report No. : FR4N2610C

Pol. Horizontal Fundamental
anLevel (dBuVim) 4o Level (dBuVim)
140 PERR BE[EA] 140
125 7 125
5 - 0 i
} 10!
875
/H 75
0.
o T U IS EAK(UNI!
1 4_mﬂ‘J
52. J\WA | Fr W droyeay e Wy iy
i L ¥ W L) 52. " AYA._JYA i by
" PP e i
5 !
17.
Lk
Peak
5600 5629. 5658. 5687. 5716. 5745
Frequency (MHz)
1000 0. 3400, 4600, 5800. 7000
site @ e3CHZIHY Frequency (Hz)
Condition: PEAK BE(B4)_16-24 3m DRHIZ-E_LE2CASALSEN_ 240620 HORIZONTAL
+ RBW:1006.000kHZ VBW:3800.608kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
_— Linit Read  Ant (able P A AP TP
B e G g dBfn B A o deg Freq Level tril:e Vargin Le::l Fact:r Eos: r:::g Fact:‘u)f s Remark
1 5626.18 52.95 68.28 -15.25 38.97 33.35 11.17 34.45 3.9 180 382 Peak i g
2 5658.98 50.58 68.87 -18.29 36.43 33.51 11.13 34.45 3.91 180 382 Peak _——_- Y —— —— ——
3 SI0136 52.08 105.58 -53.50 37.62 3380 1120 .45 3.81 168 382 Peak Mo dE/n dBulfa B BV B/ dB dB dB o deg
4 S720.50 52.60 11193 -59.33 310 304 1129 .45 391 189 382 Pesk 1 5745.00 168.94 ------ ----o- 4.3 3388 1121 345 351 109 302 ek
" Level (dBuV/m)
1225
105 1
10!
875
00
AVG_54
P&
I e i
- |
[
17
Avg Blank
1000 0. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RB:1060.080kHzZ VB:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5745.80 183.84 ------ ------ 88.48 33.89 1L.21 34.45 3.91 1@ 302 Average
TEL : 886-3-327-0868 Page Number : C4 of C64

FAX : 886-3-327-0855
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Pol. Vertical Fundamental
anLevel (dBuVim) 4o Level (dBuVim)
140 PERR BE[EA] 140
125 /‘ 1225 1
0
875
875
0.
K o T U N EAK(UMI!
52! " Fei it Al
52! —— InN Al mmdtetobl
2% WWW Hlpiodesd
160 |t
17.
Lk
Peak
5600 5629. 5658. 5687. 5716. 5745
Frequency (MHz)
1000 0. 3400, 4600, 5800. 7000
site @ e3CHZIHY Frequency (Hz)
Condition: PEAK BE(B4)_16-24 3m DRH1B-E_LE2CRSALSEN 240628 VERTICAL
+ RBW:1006.000kHZ VBW:3800.608kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
_— Linit Read  Ant (able P A AP TP
B B B g dBfn B A o deg Freq Level tril:e Vargin Le::l Fact:r Eos: r:::g Fact:‘u)f s Remark
1 5614.65 54.23 68.28 -13.97 40.32 33.29 11.17 34.45 3.9 180 219 Peak i g
2 5658.17 52.19 68.33 -16.14 38.05 33.50 11.13 34.45 3.91 180 219 Peak _——_- Y —— —— ——
3121 55.23 105.54 -50.31 40.77 3380 1120 .45 3.81 168 219 Peak Mo dE/n dBulfa B BV B/ dB dB dB o deg
4 572093 G176 112.92 -5L16 47.26 3304 1129 .45 391 189 219 Pesk 1 5745.00 118.3] ---oov -oooe 16375 33.89 1121 3445 351 100 209 Peak
" Level (dBuV/m)
1225
1
105,
875
00
AVG_54
P&
RPN Iy o I —
N
35\” A1‘._,—--—'—"'_“"'“‘_‘/f'--\-\q
W
17
Avg Blank
1000 0. 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RB:1060.080kHzZ VB:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5745.80 112,36 ------ ------ 97.80 33.89 1121 34.45 3.91 180 219 Average
TEL : 886-3-327-0868 Page Number : C6 of C64

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2610C

Pol. Horizontal Vertical
1o Level (dBuvim) . Lovel(dBuVim)
1225 1225
40E n! 1050
105.0)
915
&5 ()
EAKUNI) 200 T ML 1 e 0 I s 0§ S | | m
£ e 1 LA [ 1.]J] ] I_I A
! BN
52!
2 i P [4
. ,,,.,,./"’“'M el “‘“““‘“"“‘“‘m %0
I 175
175 1000 4400, 7800, 11200, 14600, 18000
Peak Frequency (MHz)
1000 4400, 7800, 11200, 14600, 18000 Site + B3CH23-HY
AVg Frequency (MHz) Condition: PEAK(UNIT) 3m DRH18-E_LE2(BSA1BEN_240620 VERTICAL
: Linit Read  Ant Cable Preamp  Aux APos  TPos
é;::itian: g:ﬁ:ﬁg} 0 ORHIE-E LECESELGEN 249620 KORLZONTAL Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  d5  dBw dB/m 8 d3  dB  cm  deg
Linit Read  Ant Cable Preamp  Aux APos  TPos 1 5148.89 57.99 74.60 -16.61 44.46 32.88 18.56 33.54 3.71 189 215 Peak
Freq Level Line Margin Level Factor Loss Factor Factor Remark 1 5l40.09 48.67 54.60 -5.33 35.14 32.80 10.56 33.54 3.71 10 215 Average
3 527B.00 59.79 68.28 -B.41 46.60 32.64 10,68 3388 3.75 180 195 Peak
ey ey i 4 5440.09 62.26 74.00 -11.74 49.19 32.68 10.88 34.29 3.80 180 171 Peak
Mz dbul/n dBui/n dd - djw/ dB/n dB B dB cn deg S 5140.00 53.62 54.00 -0.33 40.55 32.68 10.88 34.29 3.80 180 171 Average
1 5298.8@ 49.78 68.20 -18.42 36.63 32.62 1@.69 33.91 3.75 380 30 Peak 6 5596.88 56.85 68.28 -11.34 43.88 33.18 11.15 34.45 3.95 108 219 Peak
2 543400 54.67 74.60 -19.33 41,61 32.67 10.87 34.23 3.8 296 17 Peak 7 5896.69 58.93 68.20 -0.27 44.18 34.80 11.32 34.46 3.89 180 219 Peak
3543400 45.87 54.80 -8.13 32.80 32.67 10.87 34.27 3.80 29 17 Average 8 6855.00 65.16 68.20 -3.04 50.19 34.13 11.49 34.5 3.87 180 125 Peak
4 605200 52.77 68.20 -15.43 37.82 34.11 11.48 .51 3.87 180 125 Pesk 9 6202.09 53.91 68.20 -14.29 38.15 34.81 11.67 34.63 3.91 180 219 Peak
5 114900 51.85 74.60 -20.15 35.3 .68 15.70 40.17 2.26  -- - Peak 10 6364.00 56.57 68.20 -11.63 39.91 35.68 11.80 34.76 3.4 180 219 Peak
11 11490.00 56.91 74.00 -23.09 34.41 38.70 15.70 48.16 2.26  --  -- Peak
§ 11430.00 40.52 54.00 -13.48 20.01 3870 15.70 40.15 226 .- -- Average 12 11499.088 46.67 54.88 -13.33 24.16 38.70 15.78 48.15 2.26  --  -- Average
7 17235.00 5441 €8.20 -13.79 3B.47 40.86 19.25 46.37 3.0 - - Peak 13 17235.00 54.82 68.28 -10.18 38.03 4.18 10.26 46.37 3.00  -- - Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C7 of C64



seamron as. FCC RADIO TEST REPORT

Report No. : FR4N2610C

Pol. Horizontal Vertical
! HLml(nmnn) i HLmI(dBnWm)
1215 125
T4 15
100 00
10.6G VG54 VG54
515 515
~18G —t
B0 1]
Avg
115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 16000
Frequency (MHz) Frequency (MHz)
Site 2 G3CHI-HY Site @ G30H-HY
Condition: AUG 54 3n DRHIS-E LEACOSALSEN 240620 HORIZONTAL Condition: AUG 54 3n RHIS-E LEAUSAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C8 of C64

FAX : 886-3-327-0855



seamron as. FCC RADIO TEST REPORT Report No. : FR4N2610C

Pol. Horizontal Fundamental
oLevel {dBuVim) 4o Level (dBuVim)
140 PERR BEEA] 140
1225 | 125
105, il f
10! /w 105,
875
,f 75
0. by
T S e e | U N EAK(UNI!
2
S L O/, S S |
7Y W PSRN W P E e
35, piwe
i aribi
250 o
17.
Lk
Peak
5600 5637 5674, 5711, 5748, 5785
Frequency (MHz)
1000 0. 3400, 4600, 5800. 7000
site @ e3CHZIHY Frequency (Hz)
Condition: PEAK BE(B4)_16-24 3m DRHIZ-E_LE2CASALSEN_ 240620 HORIZONTAL
+ RBW:1006.000kHZ VBW:3800.608kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
_— Linit Read  Ant (able P A AP TP
B il G e B A o deg Freq Level tril:e Vargin Le::l Fact:r Eos: r:::g Fact:‘u)f s Remark
1 5633.49 51.98 68.28 -16.22 37.96 33.40 11.17 34.45 3.9 180 382 Peak i g
2 5652,36 53.38 69.95 -16.65 39.15 33.51 11.13 34.45 3.91 180 382 Peak _——_- Y —— —— ——
3 SI0.89 5157 105.22 -53.65 3701 3380 1120 .45 3.91 169 382 Peak Mo dEl/n dBulfa B BV B/ B dB dB o deg
4 57087 034 110.95 -60.61 35.84 304 1129 .45 391 189 382 Pesk 1 578500 112,17 ---oov -ooeoe .59 33.90 1.2 346 352 109 302 ek
" Level (dBuV/m)
1225
105,
875
00
AVG_54
P&
ooy "
- I e
| s
17
Avg Blank
1000 0. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RB:1060.080kHzZ VB:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5785.80 185.52 ------ ------ 99.94 33.98 1122 34.46 3.92 180 382 Average
TEL : 886-3-327-0868 Page Number : C9 of C64

FAX : 886-3-327-0855



seamron as. FCC RADIO TEST REPORT Report No. : FR4N2610C

Pol. Horizontal Fundamental

+ oLevel (dBuVim)

8 \

1050/ \\

A

. \ “PEAK BEB4) 16.24)

W\” \

17!
Peak Blank

5785 5818. 5851, 5884, 5917, 5950

Fraquency (MHz)

site + @3CH23-HY
Condition: PEAK BE(B4)_16-24 3m DRHIZ-E_LE2CASALSEN_ 240620 HORIZONTAL
+ RBHW:1080.008kHz VBW: 3008, B0BkHz SWT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

PHz dBuV/m dBuV/m  dB BV dB/m B dB B o deg

1 5854.63 50.62 111.64 -61.62 35.99 34.08 11.23 34.46 3.99 108 382 Peak
2 5874.76 51.82 185.27 -53.45 37.09 34.00 11.30 34.46 3.89 180 382 Peak
3 5924.59 49.99 68.50 -18.51 35.23 34.08 11.35 34.47 3.88 108 382 Peak
4 5930.70 52.64 68.20 -15.56 37.89 34.00 11.35 34.47 3.7 100 302 Peak
TEL : 886-3-327-0868 Page Number : C10 of C64

FAX : 886-3-327-0855
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Pol. Vertical Fundamental
oLevel {dBuVim) 4o Level (dBuVim)
140 PERR BEEA] 140
1225 | 125
40K i
10! / 105,
875
NJ 875
0. I}
0, . Al o e | N W e N T Frm—lin! EAK(UM)
52, AYM vmm] 'AM_(..A.W 2ottt " A
) B PoT T ol
a6 e
30 e
17.
Lk
Peak
5600 5637 5674, 5711, 5748, 5785
Frequency (MHz)
1000 0. 3400, 5800. 7000
site @ e3CHZIHY Fregquency (Hz)
Condition: PEAK BE(B4)_16-24 3m DRH1B-E_LE2CRSALSEN 240628 VERTICAL
+ RBW:1006.000kHZ VBW:3800.608kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
_— Linit Read  Ant (able P A AP TP
L L L Freq Level tril:e Vargin Le::l Fact:r Eos: r:::g Fact:‘u)f s Remark
1 5633.49 56.80 68.20 -11.40 42.78 33.40 11.17 34.45 3.9 180 221 Peak i g
2 5651.06 53.88 68.99 -15.19 39.65 33.51 11.13 34.45 3.91 180 221 Peak _——_- Y —— —— ——
3SI01.26 55.50 105.54 4995 41.13 3380 1120 3.5 3.81 169 221 Peak Mo dE/n dBulfa B BV 8/ B dB dB o deg
4 572099 57.93 113.06 -55.013 43.43 304 112D .45 391 180 220 Pesk 1 5785.00 120.75 ------ ----o- 16506 33.99 1L.23 3446 3.92 10 2L Peak
" Level (dBuV/m)
1225
105,
875
00
R AVG_54
P&
i
30 e
vaJ““_'
17
Avg Blank
1000 0. 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RB:1060.080kHzZ VB:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5785.80 114,73 ------ ------ log.14 33.98 11.23 34.46 3.92 160 221 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C11 of C64
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Pol. Vertical Fundamental

o Level {dBuVim)

, .

. A “PEAK BEB4) 16.24)
i
1 2 3 4
5. WA Ldydoid Mottty o " A,
5
17!
Peak Blank
5785 5818. 5851, 5884, 5917, 5950
Fraquency (MHz)

site + @3CH23-HY
Condition: PEAK BE(B4)_16-24 3m DRH1B-E_LE2CRSALSEN 240628 VERTICAL
+ RBHW:1080.008kHz VBW: 3008, B0BkHz SWT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

PHz dBuV/m dBuV/m  dB BV dB/m B dB B o deg

1 5854.95 54.44 110.89 -56.45 39.72 34.08 11.23 34.46 3.99 108 221 Peak
2 5873.28 55.27 185.68 -5B.41 40.54 34.00 11.30 34.46 3.89 180 221 Peak
3 5924.43 52.72 68.62 -15.989 37.96 34.08 11.35 34.47 3.88 108 221 Peak
4 5939.77 56.91 68.20 -11.29 42.15 34.00 11.36 34.47 3.87 100 221 Peak
TEL : 886-3-327-0868 Page Number : C12 of C64

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2610C

Pol. Horizontal Vertical
. Level (4BuVim) 4agLevel(dBuVim)
1225 1225
1050
40E n! .Y
105.0
875
875
mw"gll' 200 T M1 i I | 1 |
200 ML 10 i N s L — 121 v
M@] 52 _“,@ JEBEA T
25 P p——— =T ppdeies™ 1
e 350!
34
175
175
Peak 1000 4400, 7800, 11200, 14500, 18000
Frequency (MHz)
1000 4400, 7800, 11200, 14600, 18000
AVg Frequency (MHz) Site + @3CH23-HY
Condition: PEAK(UNIT) 3m DRH13-E_LE2CBSAISEN_248626 VERTICAL
sfie o 0sCsHY Linit Read  Ant Cable P A APOs T
PP . 1m1 e A ! able Preamp ux 05 05
Condition: PEAK(UNLT) 3n DRHIS-E_LEICASAISEN 240626 HORLZONTAL Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Unit ~  Read At Cable Preamp Aux APos TPos MMz BUV/m GBWV/n @8 cBw dB/n @B 6 B cm  deg
Freq Level Line Margin Level Factor Loss Factor Factor Remark 1 5176.08 57.62 68.28 -10.58 44.20 32.75 18.58 33.63 3.72 180 216 Peak
2 5332.88 59.8@ 68.28 -9.20 45.92 32.60 1@.74 34.82 3.76 168 216 Peak
Miz dbu//m dBuV/m B dBw dB/fm  dB  dB  dB cm  deg 3 5476.08 64.82 63.20 -4.18 50.83 32.80 10,94 34,33 3.83 160 173 Peak
1 5176.88 49.95 68.28 -18.25 36.53 32.75 18.58 33.63 3.72  3@@ 38 Peak 4 5632.89 57.07 68.28 -11.13 43.86 33.39 11.17 34.45 3.9 100 217 Peak
2 5326.80 56.33 63.20 -17.87 3724 360 10.73 34.80 3.7 300 33 Peak 5 5932.00 59.31 63.20 -8.89 44.55 34.00 1136 34.47 3.87 160 217 Peak
3 5476.00 5289 68.20 -15.31 3970 32.89 19.9 4.3 3.83 30 17 Peak ; :;‘::-g zg'ﬁ :g:g ié'x ;;;: ;‘;-i‘; E;i :-:; igi i: E: ;“:
4 6100.09 55.44 68.20 -12.76 40.26 34.30 11,55 34.55 3.88 100 126 Pesk § Ga00b 455 ta g8 a6 v o0 1103 378 a9 1p  1m P::k
5 11570.00 51.46 74.60 -22.54 35.88 38.60 15.75 48.23 2.6 .- -- Peak 9 1057000 5168 7408 2248 35.22 1660 1574 4822 226  — - Pek
6 1157000 4.43 54.60 -13.57 24.06 38.60 15.75 40.24 2.26 - -- Average 10 11570.00 40.66 54.00 -13.34 24.29 38.60 15.75 40.24 2,26  --  -- Aversge
7 17355.00 54.84 68.20 -14.16 37.94 40.12 19.32 4633 3.4 - - Peak 11 17355.68 53.86 68.20 -14.34 37.78 40.10 19.33 46.39 3.84 - -- Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C13 of C64
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Report No. : FR4N2610C

Pol. Horizontal Vertical
! HLml(nmnn) i 4ﬂLmI«iBn\Ihn)
1225 115
T4 15
100 00
10.6G AVG 54 VG 54
525 = 55 =
~18G
B0 30
Avg
115 115
10600 12080, 13660, 15040, 16520, 18000 10600 12080, 13660, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Ste BB Ste BB
Condition: AVG 54 3n DRHLG-E LECASAIGEN 249620 HORTZONTAL Condition: AVG 54 n DRHLE-E LEDCRSAISEN 240628 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C14 of C64
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Pol. Horizontal Fundamental
oLevel {dBuVim) 4o Level (dBuVim)
1225 1225
105015
10! \r’\ 105,
875
I a5
{2 o T U I EAK(UNI!
52! AR LU i ..4.3 :
; fiay A e ] o
52! i Wuﬂ " I
6 MMMWM touthimit
150 | b 7
17.
Lk
Peak
5825 5850. 5875, 5900, 5925, 5950
Frequency (MHz)
1000 00, 3400, 4600, 5800. 7000
site @ e3CHZIHY Frequency (Hz)
Condition: PEAK BE(B4)_16-24 3m DRHIZ-E_LE2CASALSEN_ 240620 HORIZONTAL
+ RBW:1006.000kHZ VBW:3800.608kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
_— Linit Read  Ant (able P A AP TP
B B G g dfn B A o deg Freq Level tril:e Vargin Le::l Fact:r Eos: r:::g Fact:‘u)f s Remark
1 5853.63 63.99 113.93 -56.83 49.18 34.09 11.23 34.46 3.99 180 386 Peak i g
2 5858.00 62.00 189.95 -47.96 47.27 34.00 11.29 34.46 3.98 180 306 Peak _——_- Y —— —— ——
3OS9.8E 5228 69.03 -16.75 3752 3400 1135 .47 335 100 306 Peak Mz dEl/n dBulfa B B0V B/ dB dB dB o deg
4 SO.88 5235 60.20 -15.80 37.62 .00 1136 .47 187 180 306 Pesk 1 562500 110.71 ------ ---o- %.06 33.95 1125 3446 351 109 306 Peak
" Level (dBuV/m)
1225
105,
875
00
AVG_54
- o
I "
0 L —
—
17
Avg Blank
1000 0. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RB:1060.080kHzZ VB:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5825.80 183.53 ------ ------ 86.89 33.94 11.25 34.46 3.91 168 306 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C15 of C64
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Pol. Vertical Fundamental
oLevel {dBuVim) o Level (dBuVim)
1225 1225
1 L 15
s I, a5
1 2
m v "m TLALBERA 1o | || N EAK(UNI)|
70, [ L ]
5! WM.._ " ‘M“wyA34 ﬂ W
71 W — stk Wﬂu Hot it
38, Ml
s
250 i
17!
Lk
Peak
5825 5850. 5875, 5900, 5925, 5950
Frequency (MHz)
1000 0. 3400, 5800. 7000
site @ e3CHZIHY Fregquency (Hz)
Condition: PEAK BE(B4)_16-24 3m DRH1B-E_LE2CRSALSEN 240628 VERTICAL
+ RBW:1006.000kHZ VBW:3800.608kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
_— Linit Read  Ant (able P A AP TP
B B B G dfn B A o deg Freq Level tril:e Vargin Le::l Fact:r Eos: r:::g Fact:‘u)f s Remark
1 5854.63 71.46 111.65 -48.19 56.74 34.09 11.23 34.46 3.99 180 217 Peak i g
2 5B6@.5@ 73.37 189.26 -35.89 58.64 34.00 11.29 34.46 398 180 217 Peak _——_- Y —— —— ——
359300 5446 69.67 -15.21 .73 .00 1135 3.47 338 19 27 Peak Mo dEl/n dBulfa B BV B/ B B dB o deg
4 SN.G8 5422 6B.20 -13.98 39.47 3400 1135 347 387 160 217 Peok 1 5805.80 120.12 --o-ov -oooe lesds 3396 1L26 3446 391 108 207 Peak
" Level (dBuV/m)
1225
105,
875
00
. VG 54
P&
IR
L
0 P S
L
17!
Avg Blank
1000 0. 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RB:1060.080kHzZ VB:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5825.80 113,98 ------ ------ 99.34 33.94 1125 34.46 3.91 180 217 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C16 of C64



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2610C

Pol. Horizontal Vertical
4o Level (dBuVim) 14qLevel (dBuVim)
12251 1225|
10501
1050, aad
875
875 ” EAK(LNID|
EAK(UNI) 200 MUk o 0 N o R —. 7
200 T 1 . —n r pry
U sy
1 5 Al 52 —
5z oy " it 1
—— 35.0!
115
175
1000 4400. 7800. 11200. 14600 18000
Peak Frequency (MHz)
1000 4400. T800. 1200, 14600. 18000
Frequency (MHz)
reauency (k) Site @ @3CH23-HY
AVg , Condition: PEAK(UNLI) 3m DRH13-E_LE2CASAISEN 240628 VERTICAL
site @ @3CH23-HY - -
Condition: PEAK(UNLI) 3m DRH18-E_LEICBSAIGEN 240628 HORIZONTAL Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Mz dBuV/m dBuV/m d8  dBuv  dB/m d8 d8 dB om  deg
1 1284.09 52.32 74.09 -21.68 51.58 23.76 5.49 31.17 2.75 480 62 Peak
Wz dBuV/n dbuv/n B dbw B/ dB  dB B cm deg 2 1204.00 30.86 54.00 -23.14 36.12 23.76 5.40 3117 2.75 480 62 Average
1 1204.08 55.40 74.80 -18.60 54.66 23.76 5.49 31.17 2.75 383 235 Peak 3 5206.00 57.03 68.20 -11.17 43.69 3270 16.61 33.70 3.73 180 173 Peak
2 1204.09 3255 54.80 -21.45 3181 23.76 5.40 317 2,75 383 205 Average 4 5362.00 59.48 74.00 -14.5) 46.43 32.60 16.77 34.69 3.77 166 172 Peak
3 5362.60 5115 74.09 -22.85 3810 32.69 10.77 3488 3.77 391 23 Peak : :z:;z :2";3 :‘;'gg ’:':; ;:'gg is-gﬁ ﬁ'z ;-23 i;; 1: gi 2‘*?55
4 5362.08 42.19 54.060 -11.81 29.14 32.60 18.77 34.89 3.77 38l 23 Average y . el . . . . . @
oGS50 S101 520 140 M4 ot LGl w4t 385 e 17 Pek 7 5680.69 50.35 68.28 -B.65 45.82 33.68 11.19 34.45 3.91 180 144 Peak
y g - . : . . . : B 5980.09 59.50 68.20 -B.70 44.71 34.00 11.49 34.47 3.86 180 162 Peak
6 6142.09 54.76 68.20 -13.44 39.30 34.55 11.60 34.58 3.89 180 126 Peak 9 G130.08 6577 6878 -2.43 50.39 3448 1158 .57 3.89 1B 134 Pesk
7 11850.00 52.65 74.00 -20.35 36.30 3B.60 15.80 4031 226 - - Peak 10 11650.00 5157 74.09 22.13 35.54 38.60 15.82 4935 2.5 - - Peak
8 11650.00 40.68 54.00 -13.32 24.33 36.60 15.81 40.32 2.26  --  -- Average 11 11650.80 46.57 54.88 -13.43 24.22 38.60 15.81 49.32 2.26  --  -- Average
9 17475.68 54.95 68.20 -13.25 38.68 49.18 19.41 46.40 3.88  --  -- Peak 12 17475.00 54.50 68.20 -13.61 38.31 48.20 10.40 46.48 3.8 - - Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C17 of C64



seamron as. FCC RADIO TEST REPORT

Report No. : FR4N2610C

Pol. Horizontal Vertical
! 4!‘leI(|IB||\!J|n) i 4!‘leeImBn\Mn)
1225 115
T4 15
100 00
10.6G AVG 54 VG 54
525 = 55 =
~18G
%0 5
Avg
115 115
10600 12080, 13660, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Ste BB Ste BB
Condition: AVG 54 3n DRHLG-E LECASAIGEN 249620 HORTZONTAL Condition: AVG 54 n DRHLE-E LEDCRSAISEN 240628 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C18 of C64



seamron as. FCC RADIO TEST REPORT Report No. : FR4N2610C

Pol. Horizontal Fundamental
oLevel {dBuVim) 4o Level (dBuVim)
140 PERR BE[EA] 140
125 /‘ 125
L 1
105, |
10! /'W 105
875
/‘ 75
0. !
b o] U N EAK(UNI!
52! 2 :
v Mgl et R s arg AT 52 |
. ey W s
" el A [
. —
17.
Lk
Peak
5600 5629. 5658. 5687. 5716. 5745
Frequency (MHz)
1000 0. 3400, 4600, 5800, 7000
site @ e3CHZIHY Frequency (Hz)
Condition: PEAK BE(B4)_16-24 3m DRHIZ-E_LE2CASALSEN_ 240620 HORIZONTAL
+ RBW:1006.000kHZ VBW:3800.608kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
_— Linit Read  Ant (able P A AP TP
B B B g dBfn B A o deg Freq Level tril:e Vargin Le::l Fact:r Eos: r:::g Fact:‘u)f s Remark
1 5629.88 51.60 68.20 -16.60 37.61 33.37 11.17 34.45 3.99 181 266 Peak i g
2 565119 50.44 69.68 -18.64 36.29 33.51 11.13 34.45 3.91 181 266 Peak _——_- Y —— —— ——
3OSI3.2¢ 5220 106.11 -53.80 37.82 3381 1120 3.5 3.81 181 266 Peak Mo dE/n dBulfa B BV B/ B dB dB o deg
4 STLSL G196 114.24 -52.08 4746 304 1129 3445 391 181 266 Pesk 1 5745.00 110.67 ------ ------ .11 33.89 1121 3445 351 1 256 Peak
" Level (dBuV/m)
1225
105,
875
00
AVG_54
P&
T
e
0 [
—
17
Avg Blank
1000 0. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RB:1060.080kHzZ VB:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5745.80 183.47 ------ ------ 88.91 33.89 1L.21 34.45 3.91 181 266 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C19 of C64



seamron as. FCC RADIO TEST REPORT Report No. : FR4N2610C

Pol. Vertical Fundamental
oLevel {dBuVim) 4o Level (dBuVim)
140 PERR BE[EA] 140
1225 /‘ ("“»«\ 125
105. / 105,
875 /
875
0. kY
. et (3l s W T LA EAK(N
. et
* . ] A
v s I T T L
35»&.«&“"‘“’"‘
17.
Lk
Peak
5600 5629. 5658. 5687. 5716. 5745
Frequency (MHz)
1000 00, 3400, 4600, 5800, 7000
site @ e3CHZIHY Frequency (Hz)
Condition: PEAK BE(B4)_16-24 3m DRH1B-E_LE2CRSALSEN 240628 VERTICAL
+ RBW:1006.000kHZ VBW:3800.608kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
_— Linit Read  Ant (able P A AP TP
B B B g dfn B A o deg Freq Level tril:e Vargin Le::l Fact:r Eos: r:::g Fact:‘u)f s Remark
1 5646.55 56.69 68.28 -11.51 42.58 33.48 11.13 34.45 3.99 181 228 Peak i g
2 5658.03 53.46 68.22 -14.76 39.32 33.50 11.13 34.45 3.91 181 228 Peak _——_- Y —— —— ——
3OS9.3¢ §7.22 11.61 4,39 5272 380 1120 3.5 3.81 181 225 Peak Mo dE/n dBulfa B BV 8/ B dB dB o deg
4S9 G787 11259 4472 5337 LG4 112D 45 391 181 228 Pesk 1 5745.00 12,06 ------ ----o- los.52 33.87 1120 345 381 101 128 Peak
" Level (dBuV/m)
1225
1
105,
875
00
) AVG_54
P&
Y [par——
I
0 IR
-
17
Avg Blank
1000 0. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RB:1060.080kHzZ VB:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5745.80 113,18 ------ ------ 98.63 33.88 1L.21 34.45 3.91 18l 228 Average
TEL : 886-3-327-0868 Page Number : C20 of C64

FAX : 886-3-327-0855



seamron as. FCC RADIO TEST REPORT

Report No. : FR4N2610C

Pol. Horizontal Vertical
4o Level (dBuvim) . 4 Level (dBuVim)
1225, 1225
105 1050
1050
875
87.5 an
EAK(UNI) 00 T ML L | —— 1 I
B M | 1 O s 3 I 1
AV(R 54
AVG_54 52 B
52. e st 2
,,,,,,W.—#‘h B vt A 350
350
175
175
1000 4400, 7800, 1200, 14500. 18000
Peak Frequency (MHz)
1000 4400. 800. 1200 14600. 18000
Frequency (MHz) Site B3CH23-HY
A Condition: PEAK(UNIT) 3m DRH13-E_LE2(@SA1SEN_240620 VERTICAL
VQ site - B
Condition: PEAK(UNTT) 3m DRHIB-E_LEICSALBEN 240620 HORTZONTAL init Read Ant Cable Preamp Aux APos  Thos
- - Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Linit Read Ant Cable Preamp Auwx APos Thos Wiz dBuv/m dbuv/m  dB  dow db/fm  dB  dB  dB  cm  deg
Freq Level Line Margin Level Factor Loss Factor Factor Remark 1 5140.00 57.03 74.08 -16.97 43.50 32.89 10.56 33.54 3.71 188 211 Peak
N —— 2 5140.00 48.21 54.09 -5.79 34.68 32,80 10.56 33.54 3.71 169 211 Average
Mz dBuV/m dBuV/m  dB dBuw dB/m dB dB B cm deg 3 5284.08 59.76 68.20 -B.44 46.59 32.63 10.69 33.90 3.75 160 175 Peak
1 5128.69 51.89 74.60 -22.91 37.55 32.80 10.55 33.51 3.79 380 33 Peak 4 5434.09 63.34 74.00 -10.16 50.77 32.67 10.87 34.27 3.80 180 163 Peak
2 5128.69 4165 54.80 -12,35 2811 32.80 10.55 33.51 378 380 33 Average 5 543400 53.65 54.09 -6.35 40.58 32.67 10.87 34.27 3.80 100 163 Average
3 5284.08 50.93 68.20 -17.27 37.76 32.63 10.69 33.98 3.75 39 28 Peak 6 5596.08 55.41 68.20 -12.79 41.63 33.13 11.15 34.45 3.96 180 219 Peak
4 5430.08 5290 740 21.10 30.83 32.67 10.87 34.27 3.80 381 17 Pesk 7 5806.08 56.48 68.20 -11.72 41.73 34.80 11.32 34.45 3.89 180 219 Peak
5 543400 44.61 54.80 -0.30 31,54 32,67 10.87 3427 3.8 381 17 Average f; Z;z-g :Z:: :Z:g 1‘::: ;:3; z-; ﬁ‘g :-:i §§I 12 ;i; ;E"’:
X 3 .28 15, 3 X . X . cal
b 6652.80 55.25 68.20 -12.34 40.31 3411 1143 3451 3.8 1% 124 Peak 10 6364.00 54.57 68.20 -13.63 37.91 35.68 11.88 34.76 3.94 168 219 Peak
7 11430.08 4975 74.60 -24.25 3325 38.70 15.68 4814 226 - -- Peak 1 11450.60 49.11 74.08 20.89 32.68 36.78 15.70 48.15 2.26 - - pesk
8 11490.00 40.85 54.00 -13.15 24.34 38.70 15.70 40.15 2.6  -- - Average 12 11490.08 46.52 54.00 -13.18 24.31 38.78 15.70 48.15 2.26  --  -- Average
9 17235.08 52.50 68.28 -15.70 36.51 40.10 19.26 46.37 3.8 - - Peak 13 17235.00 53.39 68.20 -14.81 37.49 48.84 19.24 46.37 2.9 - - Peak
TEL : 886-3-327-0868 Page Number : C21 of C64
FAX : 886-3-327-0855



seamron as. FCC RADIO TEST REPORT

Report No. : FR4N2610C

Pol. Horizontal Vertical
! 4!‘leI(|IB||\!J|n) i 4!‘leeImBn\Mn)
1225 115
T4 15
100 00
10.6G AVG 54 VG 54
525 = 55 =
~18G
7 30
Avg
115 115
10600 12080, 13660, 15040, 16520, 18000 10600 12080, 13660, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Ste BB Ste BB
Condition: AVG 54 3n DRHLG-E LECASAIGEN 249620 HORTZONTAL Condition: AVG 54 n DRHLE-E LEDCRSAISEN 240628 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C22 of C64



seamron as. FCC RADIO TEST REPORT Report No. : FR4N2610C

Pol. Horizontal Fundamental
anLevel (dBuVim) 4o Level (dBuVim)
140 PERR BEEA] 140
1225 | 125
106 annl ",
10, f “L 1#:
875
J 75
0.
T S e e | U LN EAK(UNI!
v 52 ot P |
26 [ MWW Bt
5 iyt
17.
Lk
Peak
5600 5637. 5674, 5711, 5748, 5785
Frequency (MHz)
1000 0. 3400, 4600, 5800. 7000
site @ e3CHZIHY Frequency (Hz)
Condition: PEAK BE(B4)_16-24 3m DRHIZ-E_LE2CASALSEN_ 240620 HORIZONTAL
+ RBW:1006.000kHZ VBW:3800.608kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
_— Linit Read  Ant (able P A AP TP
B B G g dBfn B A o deg Freq Level tril:e Vargin Le::l Fact:r Eos: r:::g Fact:‘u)f s Remark
1 5637.56 52.85 68.28 -15.3¢ 38.81 33.43 11.17 34.45 3.99 181 381 Peak i g
2 5651.62 51.28 69.40 -18.20 37.85 33.51 11.13 34.45 3.91 181 381 Peak _——_- Y —— —— ——
3OS0 5136 105.33 -53.99 3688 3380 1120 .45 3.81 181 31 Peak Mz dEul/n dBulfn B BV B/ B dB dB o deg
4 57087 512511095 -59.78 36.75 304 1129 .45 391 181 3L Pesk 1 5785.00 110.99 ------ ----o- %.41 3390 1.2 346 352 1ol 301 Peak
" Level (dBuV/m)
1225
105,
875
00
AVG_54
P&
A
[
17
Avg Blank
1000 0. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RB:1060.080kHzZ VB:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5785.80 104,88 ------ ------ 99.22 33.98 1122 .46 3.92 18l 381 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C23 of C64



seamron as. FCC RADIO TEST REPORT Report No. : FR4N2610C

Pol. Horizontal Fundamental
+ oLevel (dBuVim)
8 \
10600447 \\
g
. \- “PEAK BEB4) 16.24)
7 PR KB e Ry e Lhod
17!
Peak Blank
5785 5818. 5851, 5884, 5917, 5950
Fraquency (MHz)

site + @3CH23-HY
Condition: PEAK BE(B4)_16-24 3m DRHIZ-E_LE2CASALSEN_ 240620 HORIZONTAL
+ RBHW:1080.008kHz VBW: 3008, B0BkHz SWT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
PHz dBuV/m dBuV/m  dB BV dB/m B dB B o deg
5854.96 50.32 110.89 -66.57 35.60 34.08 11.23 34.46 3.99 181 381 Peak
5873.44 51.68 105.64 -53.96 36.05 34.08 11.30 34.46 3.89 181 301 Peak
51.57 68.75 -17.13 36.81 34.89 11.35 34.47 3.88 161 301 Peak
5045.38 5191 68.20 -16.29 37.14 34.00 11.37 34.47 3.87 181 301 Peak

- e
w
=
4
R
E

TEL : 886-3-327-0868 Page Number : C24 of C64
FAX : 886-3-327-0855



seamron as. FCC RADIO TEST REPORT Report No. : FR4N2610C

Pol. Vertical Fundamental
anLevel (dBuVim) 4o Level (dBuVim)
140 PERR BEEA] 140
1225 | 125
— N
10! j 105,
875
875
0. )M. o
T S e | U N EAK(UNI!
gt ] et bl S
52,50l it et Ny i ! | A
521 ” al .
a6 i I ”
50 Lyl
17.
Lk
Peak
5600 5637 5674, 5711, 5748, 5785
Frequency (MHz)
1000 0. 3400, 4600, 5800. 7000
site @ e3CHZIHY Frequency (Hz)
Condition: PEAK BE(B4)_16-24 3m DRH1B-E_LE2CRSALSEN 240628 VERTICAL
+ RBW:1006.000kHZ VBW:3800.608kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
_— Linit Read  Ant (able P A AP TP
B i G g dBfn B A o deg Freq Level tril:e Vargin Le::l Fact:r Eos: r:::g Fact:‘u)f s Remark
1 5639.41 57.35 68.20 -16.8¢ 43.38 33.44 11.17 34.45 3.9 189 223 Peak i g
2 5658.69 53.61 68.71 -15.18 39.47 33.50 11.13 34.45 3.91 189 223 Peak _——_- Y —— —— ——
3 ST00.65 5.0 105.95 -50.35 41.13 3381 1120 .45 3.81 169 223 Peak Mz dEu/n dBulfa B BV B/ B dB dB o deg
4 57025 AL 1LY -56.76 40.11 304 1129 345 391 189 223 Pesk 1 5785.00 1258 ------ ---o- 16599 33.99 1123 3446 392 18 123 Peak
" Level (dBuV/m)
1225
105,
875
00
. AVG_54
P&
Y 53 e
Lt
17
Avg Blank
1000 0. 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RB:1060.080kHzZ VB:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5785.80 114,19 ------ ------ 99.60 33.98 11.23 34.46 3.92 189 223 Average
TEL : 886-3-327-0868 Page Number : C25 of C64

FAX : 886-3-327-0855



seamron as. FCC RADIO TEST REPORT Report No. : FR4N2610C

Pol. Vertical Fundamental

o Level {dBuVim)

105 m\ﬂ \\

" Y PEAK BB 164

17
Peak Blank
5785 5818. 5851. 5884, 5017, 5950
Frequency (MHz)
site + @3CH23-HY
Condition: PEAK BE(B4)_16-24 3m DRH1B-E_LE2CRSALSEN 240628 VERTICAL
+ RBHW:1080.008kHz VBW: 3008, B0BkHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

PHz dBuV/m dBuV/m  dB BV dB/m B dB B o deg
5854.63 54.67 111.64 -56.97 39.95 34.08 11.23 34.46 3.99 189 223 Peak
5873.77 54.50 105.54 -51.84 39.77 34.08 11.30 34.46 3.89 169 223 Peak

52.98 68.75 -15.77 38.22 34.89 11.35 34.47 3.88 189 223 Peak
5046.70 56.45 68.20 -11.75 41.68 34.00 11.37 34.47 3.87 189 223 Peak

- e
w
=
4
R
E

TEL : 886-3-327-0868 Page Number : C26 of C64
FAX : 886-3-327-0855



seamron as. FCC RADIO TEST REPORT Report No. : FR4N2610C

Pol. Horizontal Vertical
JygLevel(¢Buvin) o Level {#BuVim)
1225 1225
1050
1050 105.0
105.0
815
875 7
U\K(U"!IQI 200 T ML T 1 o 1
200 M0 i 1 Y s | 3 N | 2
52 A3 [\ 52 "Eﬁ =
| e R i 5.0 ]
35
115
175
Peak 1000 4400. 7800. 11200, 14600. 18000
Frequency (MHz)
1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
Avg requency (Mz) Site  : @3CH2I-HY
Condition: PEAK(UNIT) 3m DRH13-E_LE2CBSALSEN 248626 VERTICAL
site @ O3CHI-HY
Condition: PEAK(UNII) 3m DRH1S-E_LE2CBSALSEN_248626 HORIZONTAL Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Limit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Mz dBuv/m dBuv/m  dB dBuwv dB/m d8  dB dB cm  deg
1 518209 58.91 68.28 -9.29 45.51 32.74 10.59 33.65 3.72 160 221 Peak
Mz dBul/n BV B bW dBfn B &8 & deg 1 O530.00 60.25 68.20 -7.94 47.16 3260 10.73 33.99 376 100 177 Peak
1 5152.00 56.97 68.20 -17.33 37.57 3.7 18.59 .65 3.72 298 34 Peak 3548200 66.00 63.20 -2.20 52.79 32.83 10.95 3440 3.83 180 104 Pea:
2 53800 5153 68.20 -16.67 38.43 32.60 1073 33.99 376 283 23 Peak ‘; :;;iz :;;Z :Z:g jg':; ﬁ'; i:';: E;Z :':; i'? iz :g ;“k
3 5488.09 53.87 63.20 -14.33 40,64 32.85 10.96 34,41 3.8 295 18 Peak e P::k
4 6094.00 57.30 68.20 -10.89 4007 3428 1LS4 3455 388 191 105 Pesk 7 640600 55.43 68.20 12.77 38.52 35.91 1184 3479 395 180 154 Peak
5 11570.00 5175 74.60 -22.25 35.38 38.60 15.76 48.35 2.6 .- -- Peak 3 1157000 5121 7408 2279 4.8 3861 1573 4021 2.26 - - peak
6 11570.09 40.93 54.00 -13.07 24.56 38.60 15.75 40.24 2.6 -~ .- Average 9 11570.09 4.74 54.00 -13.26 24.37 38.60 15.75 49.24 2.26 - -~ Aversge
7 17355.00 55.15 68.20 -13.85 39.85 40.12 19.32 46.38 3.e4 - -- Peak 18 17355.89 54.27 68.20 -13.93 38.16 4,10 19.35 46,39 3.85  -- -- Peak
TEL : 886-3-327-0868 Page Number 1 C27 of C64

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
! HLWEI(IIB!IWIH] i 4ﬂLweI(dBn\Ihn)
1215 125
LK 5
I 00
10.6G 5,54 A6 54
515 515
~ 18G vt e
kil 0
Avg
115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 16000
Frequency {MHz) Frequency (MHz)
Site @ @3CHI3-HY Site : @3CHI-HY
Condition: AVG 54 n ORHIS-E LEICOSAIBEN 240620 HORIZONTAL Condition: AVG 54 3n ORHIG-E LEDCASALSEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C28 of C64

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
oLevel {dBuVim) o Level (dBuVim)
1225 1225
106 P
10! H‘ 105,
75
' I a5
0, bty P
" 2 L ot S 6 o 168 U L EAK(UNI
e ot Fokod
- A by b
it
3
17!
Lk
Peak
5825 5850. 5875, 5900, 5925, 5950
Frequency (MHz)
1000 0. 3400, 4600, 5800. 7000
site @ e3CHZIHY Frequency (Hz)
Condition: PEAK BE(B4)_16-24 3m DRHIZ-E_LE2CASALSEN_ 240620 HORIZONTAL
+ RBHW:1080.008kHz VBW: 3008, B0BkHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
_— Linit Read  Ant (able P A AP TP
L L L L Freq Level tril:e Vargin Le::l Fact:r Eos: r:::g Fact:‘u)f s Remark
1 5851.25 74.69 119.35 -44.66 59.97 34.09 11.23 34.46 3.99 180 265 Peak i g
2 5B64.08 57.99 108.28 -5B.29 43.26 34.00 11.29 34.46 3.98 180 265 Peak _——_- Y —— —— ——
3OS9M.85 SBAL 8.8 -18.03 3535 .00 1135 3.47 338 109 255 Peak Mz dEl/n dBulfa B BV B/ dB dB dB o deg
4 5660 52.23 68.20 -15.97 .47 3400 1135 3.47 388 10 255 Peok 1 5825.80 1178 --ovov -ooeee S.IL 396 IL25 366 391 10 265 Pesk
" Level (dBuV/m)
1225
105,
875
00
AVG_54
P&
Y |
0 P
—
17!
Avg Blank
1000 0. 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RB:1060.080kHzZ VB:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5825.80 183.48 ------ ------ 88.81 33.96 11.26 34.46 3.91 168 265 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C29 of C64
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Pol. Vertical Fundamental
14“Le'ml(tilm\lnn) 1 Level (dBuV/m)
1225 fM/'-l\ 1225
105. 105,
875
| o ~ s
12
n pEAK BB ti.24
Wy, T T T L L LA EAKGM)
51 e, At f
71 Lpos mﬂw Fitry il
" i o
5 I
17.
Lk
Peak
5825 5850. 5875, 5900, 5925, 5950
Frequency (MHz)
1000 0. 3400, 5800. 7000
site @ e3CHZIHY Fregquency (Hz)
Condition: PEAK BE(B4)_16-24 3m DRH1B-E_LE2CRSALSEN 240628 VERTICAL
+ RBW:1006.000kHZ VBW:3800.608kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
W B G G dBfn B A o deg Freq Level Line Margin Level Factor Loss Facto:z Factor Remark
1 5854.88 72.26 111.08 -33.82 57.54 34.09 11.23 34.46 3.99 181 220 Peak
2 5B56.63 71.58 118.34 -38.76 56.86 34.00 11.23 34.46 3.98 181 220 Peak _——_- Y —— —— ——
359338 5.5 69.40 -13.00 4078 3400 1135 .47 338 181 226 Peak Mz dE/n dBulfa B BV B/ B B dB o deg
4 593625 S5.0L 68.20 -13.19 40.25 400 1136 .47 387 18l 220 Pesk 1 560500 120.41 ----o- ---o- 16574 33.96 1126 3446 3.5 101 20 Peak
" Level (dBuV/m)
1225
105,
875
00
| . G 54
P&
4 S Sl
-
17
Avg Blank
1000 0. 5800. 7000

Frequency (MHz)

Site + B3CHZ3-HY
Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RB:1060.080kHzZ VB:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5825.80 113.32 ------ ------ 98.65 33.96 11.26 34.46 3.91 181 220 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C30 of C64
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Pol. Horizontal Vertical
. Lovel(dBuVim) . pLevel (dBuvim)
125 1225
1050
1050
1050
875
475, EAK(UNI)|
AN 200 T M 1 i Y | 3 SO (Y |
AT A e ey il : g
52. s ﬁw—- 1
1 N AVG e
525 [ - ﬁ.«—
M"“m
15 gt 175
Peak 175 1000 4400, 7800, 11200, 14500, 16000
Frequency (MHz)
Avg 1000 4400, ] 1200, 14600. 18000 site 303
Frequency (WHz) Condition: PEAK(UNIT) 3m DRH13-E_LE2CBSAISEN_248626 VERTICAL
. Linit Read  Ant Cable Preamp  Aux APos  TPos
Site + 03CH23-HY Freq Level Line Margin Level Factor Loss Factor Factor Remark
Condition: PEAK(UNTI) 3m DRHI3-E_LE2C@SALBEN 248628 HORIZONTAL
MHz dBuv/m dBuV/m d8  dBuv  dB/m d8 d8 dB o deg
Linit Read Aot Ceble Preamp  Aux  APos  TROs 1 5218.08 50.22 68.28 -8.98 45.98 32.70 10.62 33.73 3.73 180 194 Peak
Freq Level Line Margin Level Factor Loss Factor Factor Remark 2 5366.00 60.55 74.00 -13.42 4754 32.60 10.78 311 3.7 160 169 Pesk
3 5368.09 S51.08 54.89 -2.92 38.84 32,60 10.78 3411 3.77 100 169 Average
- 4 5518.09 65.16 68.20 -3.04 51.79 32.34 11.82 34.44 3.85 100 284 Peak
Mz dBui/m dBuV/n o8 dB dB/fm  dB B dB  m  deg 5 5680.09 59.11 63.20 -9.69 44.78 33.68 1113 34.45 3.91 160 121 Peak
1 5930.08 54.27 68.20 -13.93 40.85 32.96 11.84 34.44 3.86 180 382 Peak 6 5074.60 61.71 68.28 -6.40 46.92 34,60 11.40 34.47 3.86 108 121 Peak
2 613600 55.17 68.20 -13.83 39.75 3.5 1159 3458 3.89 100 124 Peak 7 612400 67.58 68.20 -0.62 52.25 34.44 11,57 34.57 3.89 180 126 Peak
3 1165000 5151 74.80 2140 .17 3860 15.80 4033 206 -- - Peak 8 6436.00 54.63 68.28 -13.51 3772 35.97 11.86 34.82 3.95 188 121 Peak
9 11650.89 52.67 74.00 -21.33 36.32 38.60 15.79 4.3 2,26 - -- Peak
4 Ues6.00 42.85 5460 -1L14 26,51 3860 15.61 4.3 226 - - Average 10 11650.00 43.62 54.00 -10.98 26.67 38.60 15.81 48.32 2.26  --  -- Average
5 L7500 55.13 68.20 -12.97 3960 4011 19.44 4641 389 - --Pesk 11 17475.00 55.06 66.20 -13.12 36.84 40.13 19.43 46.41 3.89 - -- Pesk
TEL : 886-3-327-0868 Page Number : C31 of C64

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
! HLWEI(IIB!IWIH] i 4ﬂLweI(dBn\Ihn)
1215 125
LK 5
I 00
10.6G 5,54 A6 54
515 515
~ 18G u— e
kil 0
Avg
115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 16000
Frequency {MHz) Frequency (MHz)
Site @ @3CHI3-HY Site : @3CHI-HY
Condition: AVG 54 n ORHIS-E LEICOSAIBEN 240620 HORIZONTAL Condition: AVG 54 3n ORHIG-E LEDCASALSEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C32 of C64

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
. Level{dBuvim) . Level [dBuVim)
140 PERRBE[EA 140
1225 1225
105 — o !
b 15
875
M( 875
, L
m T/ I S S I L _H EAK(UNI!
DY S . M,W'WWAWW
o b i AN o N o heeabar
- o
* WWM e ™
35t
17.
17!
Peak
5600 5631 5662. 5693. 5724, 5755
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site  : @3CHZI-HY Frequency (Miz}
Condition: PEAK_BE(B4)_16-24 3n DRHIB-E_LEICOSALSEN 240628 HORTZONTAL
+ RBW:1006.000kHZ VBW:3800.608kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
_— Linit Read  Ant (able P A AP TP
Mz diuje dBw/n  dB - dBW difu A8 b B o deg Freq Level tril:e Margin Le::l Fact:r Eos: r:::g Fact:‘u)f s Remark
1 5610.23 53.66 68.20 -16.54 30.79 33.26 1116 34.45 3.99 180 299 Peak i g
2 5650.60 5191 68.71 -16.89 37.77 33.50 1113 34.45 301 180 299 Peak -
3 S705.09 64.07 106.63 -42.5 49.60 33.51 1120 .45 .91 100 299 Peak Mz dBuVin dBulfn dB dBV dB/n B A BB o deg
4 570,50 6705 112,15 45,10 5255 3384 1120 %.45 391 180 299 Peak 1 5755.00 169.64 --oon -oeooe .00 .88 120 3445 391 180 299 Peak
" Level (dBuV/m)
1225
105 1
875
70.0
AVG_54
P&
WW B
w P
[
17
Avg Blank
1000 2200, 5800. 7000

3400, 4600,
Frequency (MHz)

Site + B3CHZ3-HY
Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RB:1060.080kHzZ VB:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5755.00 162.44 ------ ------ 87.85 33.89 1L.21 34.45 3.91 1@ 299 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C33 of C64
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Pol. Horizontal Fundamental
aghevel (dBuvim)
8 |
105,05 e T
B7.5

B

4
52 A, g AP APt ik
3,
17
Peak Blank
5755 5794, 5833. 5872. 5011, 5950
Frequency (MHz)
Site  : E3CHI3-HY
Condition: PEAK BE(B4)_16-24 3m DRHIZ-E_LE2CASALSEN_ 240620 HORIZONTAL
+ RBHW:1080.008kHz VBW: 3008, B0BkHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

PHz dBuV/m dBuV/m  dB BV dB/m B dB B o deg

1 5854.65 50.38 111.61 -61.23 35.66 34.08 11.28 34.46 3.99 108 299 Peak
2 587278 51.48 105.82 -54.34 36.75 34.00 11.30 34.46 3.89 180 299 Peak
3 5923.87 51.53 69.63 -17.50 36.77 34.08 11.35 34.47 3.83 188 299 Peak
4 5929.92 52.26 6B.20 -15.94 37.51 34.08 11.35 34.47 3.7 100 299 Peak
TEL : 886-3-327-0868 Page Number : C34 of C64

FAX : 886-3-327-0855
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Pol. Vertical Fundamental
anLevel (dBuVim) 4o Level (dBuVim)
140 PERR BEIEA] 140
125 | 1225 1
Ny
10! J‘ i 105
875
3 f}’ 75
" e
; ; g e e N 1 W a NT N EARM)
5 5k Al i q M
52! gl ]
35, et W’“WM
15 liinkins’
17.
Lk
Peak
5600 5631 5662. 5693. 5724, 5755
Frequency (MHz)
1000 0. 3400, 4600, 5800. 7000
site @ e3CHZIHY Frequency (Hz)
Condition: PEAK BE(B4)_16-24 3m DRH1B-E_LE2CRSALSEN 240628 VERTICAL
+ RBW:1006.000kHZ VBW:3800.608kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
_— Linit Read  Ant (able P A AP TP
B G g w8 A o deg Freq Level tril:e Vargin Le::l Fact:r Eos: r:::g Fact:‘u)f s Remark
1 5605.74 57.43 68.28 -16.77 43.59 33.23 11.16 34.45 3.9 180 211 Peak i g
2 5651.08 57.27 68.94 -11.67 43.12 3351 11.13 34.45 3.91 180 211 Peak _——_- Y —— —— ——
3OST439 7.4 109.33 3219 6255 3383 1120 3.45 3.81 168 211 Peak Mo dE/n dBulfn B BV 8/ B dB dB o deg
4 57028 7241 11144 -39.03 S7.91 304 1129 .45 391 189 211 Pesk 1 5755.00 120.13 ----o- ---o- 16556 33.99 121 3446 3.92 100 2L Peak
" Level (dBuV/m)
1225
1
105,
875
00
AVG_54
P&
RSN = vom—
6 e
Ll ——
17
Avg Blank
1000 0. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RB:1060.080kHzZ VB:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5755.80 11171 ------ ------ 97.14 33.98 1121 34.46 3.92 180 211 Average
TEL : 886-3-327-0868 Page Number : C35 of C64

FAX : 886-3-327-0855
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Pol. Vertical Fundamental

o Level {dBuVim)

5! bRt gy
3,
17
Peak Blank
5755 5794, 5833. 5872. 5011, 5950
Frequency (MHz)
site + @3CH23-HY
Condition: PEAK BE(B4)_16-24 3m DRH1B-E_LE2CRSALSEN 240628 VERTICAL
+ RBHW:1080.008kHz VBW: 3008, B0BkHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

PHz dBuV/m dBuV/m  dB BV dB/m B dB B o deg

1 5854.84 53.77 111.16 -57.39 39.85 34.08 11.23 34.46 3.99 108 211 Peak
2 5878.64 55.34 106.42 -58.53 41.18 34.00 11.30 34.46 3.98 180 211 Peak
3 5924.46 55.50 68.6@ -13.01 40.83 34.08 11.35 34.47 3.33 108 211 Peak
4 5926.82 57.10 68.20 -11.10 42.34 34.00 11.35 34.47 3.88 100 211 Peak
TEL : 886-3-327-0868 Page Number : C36 of C64

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2610C

Pol. Horizontal Vertical
L2 B} 4y Level [dBuVim)
1225 125
10501
405 n! TH
105.0)
875
o
875 EAK(UNI)
m(u"glq 00 MM L o 0 Y o 1 | m
700 T 1 [ Y JE0N | S | 41| s g
I A
12 AV 54 5 ——
525 ———— . ol
350
i
kLYl
115
Peak 15
1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Avg 1000 4400, 7800, #1200, 14600 18000
Frequency (MHz) site + B3CH23-HY
Condition: PEAK(UNLI) 3m DRH18-E_LE2CASAIBEN 240628 VERTICAL
Slte, . f030123-HV Limit Read  Ant Cable Preamp  Aux APos  TPos
Condition: PEAK(UNLT) 3 DRHIS-E_LEDCESALBEN 240620 HORIZONTAL Freq Level Line Margin Level Factor Loss Factor Factor Remark
Limit Read  Ant Cable Preamp  Aux APos  TPos MHz dBuV/m dBuV/m dB  dBu  dB/m B 8 dB am deg
Freq Level Line Margin Level Factor Loss Factor Factor Remark 1 5152.00 57.23 68.20 -10.97 43.73 32.80 10.56 33.57 3.71 180 196 Peak
1 5308.00 5B.80 68.20 -9.48 45.69 32.60 10.71 33.95 3.76 180 167 Peak
Wiz dBuV/n dBV/n @B cBw dB/n @B 0B B cm  deg 3 5434.00 63.23 74.00 -10.77 50.16 32.67 10.87 34.27 3.80 180 173 Peak
1 546400 54.15 68.20 <1405 4169 32.76 10.92 34.35 3.8 180 130 Peak 4 543400 5371 54.00 -0.20 40.54 3267 10.87 3477 180 100 173 Average
2606400 5444 6320 -13.7 39.43 3406 1150 351 307 100 124 Peak : :;z'g 22;; 22:8 1;? ;‘;Z i‘;gz Eg :% 33: 12 ﬁ;‘ ;::t
3OUSIB0D 8206 TG0 L4 358 860 1574 B2 226 - - Pk 7 11510.09 52,03 74.60 -21.97 35.52 38.70 15.70 4.5 2,26  -- - Pesk
4 11510.08 42.61 54.80 -11.39 26.13 38.68 15.71 40.17 2.26 - -~ Average 8 11510.09 42.33 54.80 -11.62 25.90 38.68 15.71 40.17 2.26 - - hverage
5 17265.00 54.99 68.20 -13.30 38.77 48.19 19.30 46,38 3.2 - .- Peak 9 17265.00 54.68 68.20 -13.52 38.55 40.19 19.29 45.38 3.82  --  -- Peak
TEL : 886-3-327-0868 Page Number : C37 of C64

FAX : 886-3-327-0855



seamron as. FCC RADIO TEST REPORT Report No. : FR4N2610C

Pol. Horizontal Vertical
! HLml(nmnn) i HLmI(dBnWm)
1215 125
T4 15
100 00
10.6G VG54 VG54
515 515
~ 18G —— spmpiarer|
B e
Avg
115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 16000
Frequency (MHz) Frequency (MHz)
Site 2 G3CHI-HY Site @ G30H-HY
Condition: AUG 54 3n DRHIS-E LEACOSALSEN 240620 HORIZONTAL Condition: AUG 54 3n RHIS-E LEAUSAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C38 of C64

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
oLevel {dBuVim) 4o Level (dBuVim)
140 PERR BEEA] 140
1225 /| 1225]
40K l i,
- 105,
875
j‘f‘ 75
. it
T 00 T T T ] LN EAKUND)
1 2 3 4
52 R A A g
52! TWTE e B :
% WWWW""WM
50 st
17.
Lk
Peak
5600 5639. 5678. 5T1T. 5756. 5795
Frequency (MHz)
1000 0. 3400, 4600, 5800. 7000
site @ e3CHZIHY Frequency (Hz)
Condition: PEAK BE(B4)_16-24 3m DRHIZ-E_LE2CASALSEN_ 240620 HORIZONTAL
+ RBW:1006.000kHZ VBW:3800.608kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
_— Linit Read  Ant (able P A AP TP
B e BB g dBfn B A o deg Freq Level tril:e Vargin Le::l Fact:r Eos: r:::g Fact:‘u)f s Remark
1 5628.67 52.51 68.28 -15.69 38.52 33.37 11.17 34.45 3.99 180 268 Peak i g
2 5652,07 53.25 69.73 -16.48 39.18 33.51 11.13 34.45 3.91 180 268 Peak _——_- Y —— —— ——
3OSTLEL 52.92 105.48 -52.55 .45 3380 1120 3.5 3.91 168 265 Peak Mo dE/n dBulfa B BV B/ B dB dB o deg
4 572012 546 1107 -56.91 39.66 .04 1129 .45 391 180 268 Pesk 1 5795.00 109.32 ------ ---o- SA.74 3390 112 346 352 109 258 Peak
" Level (dBuV/m)
1225
105,
875
00
AVG_54
P&
- |
=
17
Avg Blank
1000 0. . 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RB:1060.080kHzZ VB:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5795.80 181,81 ------ ------ 87.23 33.99 122 34.46 3.92 1@ 268 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C39 of C64
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Pol. Horizontal Fundamental

+ oLevel (dBuVim)

8 \

1050 T

’\k

. ~PEAK BEB4) 1624

Mw1 2
5! herbiig 3 4
A g ! i ptnrste]

17!

Peak Blank
5795 5826. 585T. 5888. 5919. 5950
Fraquency (MHz)

site + @3CH23-HY
Condition: PEAK BE(B4)_16-24 3m DRHIZ-E_LE2CASALSEN_ 240620 HORIZONTAL
+ RBHW:1080.008kHz VBW: 3008, B0BkHz SWT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

PHz dBuV/m dBuV/m  dB BV dB/m B dB B o deg

1 5854.37 S56.61 112.75 -55.64 41.89 34.08 11.23 34.46 3.99 108 268 Peak
2 5B58.86 59.07 189.72 -5B.65 44.34 34.00 11.29 34.46 3.98 180 268 Peak
3 5924.12 52.24 68.85 -16.61 37.48 34.08 11.35 34.47 3.83 108 268 Peak
4 5936.36 53.35 68.20 -14.85 38.59 34.00 11.36 34.47 3.7 100 268 Peak
TEL : 886-3-327-0868 Page Number : C40 of C64

FAX : 886-3-327-0855
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Pol. Vertical Fundamental
o Level (dBuVim) . Level [dBuVim)
140, PERRBEEA 140
1225 /| 125
105. |‘ 105,
875 ¥
W{” 875
I )
1 RW*“ Y e o O e N T O Frm—lin! EAK(UM)
52 b it anol Aoty LJW
71 W“M W‘JM Hhe Pt ]
35, kv
350 it
17.
17!
Peak
5600 5639. 5678. 5T1T. 5756. 5795
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site  : @3CHZI-HY Frequency (Miz}
Condition: PEAK_BE(B4)_16-24 3m DRH1S-E_LE2CASALBEN 240620 VERTICAL
+ RBW:1006.000kHZ VBW:3800.608kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
_— Linit Read  Ant (able P A AP TP
Mz diuyje deujn - dB dBW difu A8 b B o deg Freq Level tril:e Margin Le::l Fact:r Eos: r:::g Fact:‘u)f s Remark
1 5648.36 58.28 68.20 -9.92 44.16 33.49 11.18 34.45 3.99 100 218 Peak i g
2 5651.87 56.85 69.50 -13.54 41.98 33.51 11.18 34.45 3.91 180 218 Peak _—
3 S717.00 64.57 109.96 -45.39 S0.08 33.53 1120 .45 .91 100 215 Peak Mz dBuVin dBulfn dB dBV dB/n B A BB o deg
4 S50 63.67 110,96 -48.29 43.17 3384 1120 3%.45 391 180 218 Pesk 1 5795.00 118.72 --oeee ooeeoe lg4.14 3309 112 .46 392 169 218 Peak
" Level (dBuV/m)
1225
15
875
70.0
i k AVG_54
* el I N SN
w e
P
17
Avg Blank
1000 2200, 5800. 7000

4600,
Frequency (MHz)

Site + B3CHZ3-HY
Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RB:1060.080kHzZ VB:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5795.80 111,22 ------ ------ 96.64 33.98 1122 34.46 3.92 180 218 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C41 of C64



seamron as. FCC RADIO TEST REPORT Report No. : FR4N2610C

Pol. Vertical Fundamental

o Level {dBuVim)

w5 y—

17
Peak Blank
5795 5826. 5857. 5808. 5919. 5950
Frequency (MHz)
site + @3CH23-HY
Condition: PEAK BE(B4)_16-24 3m DRH1B-E_LE2CRSALSEN 240628 VERTICAL
+ RBHW:1080.008kHz VBW: 3008, B0BkHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

PHz dBuV/m dBuV/m  dB BV dB/m B dB B o deg

1 5851.42 75.67 118.96 -43.29 60.95 34.08 11.23 34.46 3.99 108 218 Peak
2 585871 70.42 189.76 -39.34 55.69 34.00 11.29 34.46 3.98 180 218 Peak
3 5924.89 53.76 68.28 -14.52 39.00 34.08 11.35 34.47 3.83 108 218 Peak
4 5930.16 57.22 68.20 -10.98 42.47 34.00 11.35 34.47 3.7 100 218 Peak
TEL : 886-3-327-0868 Page Number 1 C42 of C64

FAX : 886-3-327-0855



seamron as. FCC RADIO TEST REPORT

Report No. : FR4N2610C

Pol. Horizontal Vertical
gLl dBuvim) 4agLevel (dBuVim)
1225 1
1050 L
05 L
EAK(UNI) 70l
700 LA =1 I S aay! S— E
5
52 1 3 st m oGS 525
5 E—————
kLYl
17.
Peak 15
1 7800. 11200, 14600, 18000
Avg 1000 4400, 7800, 14200, 14500, 18000 Frequency (MHz)
Frequency (MHz)
Site @ @3CH23-HY
Site  : 03CHIIHY Condition: PEAK(UNIT) 3u DRHIS-E_LE2COSALSEN 240620 VERTICAL
Condition: PEAK(UNIT) 3m DRH1S-E_LE2CBSALBEN 240620 HORLZONTAL
- - Limit Read  Ant Cable Preawp Aux APos TPos
Linit Read  Ant Cable Preamp  Aux APos  TPos Freq ‘Level (Line Margin: Level Factor: Loss Factor: Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark —mmm—“mm—“—“—a—a—*l :
_— 1 519400 56.02 68.20 -12.18 42.65 32.71 10.60 33.67 3.73 100 169 Pea
Mz dBuv/n dbuifn & B dbfn dB A B deg 2 5356.00 59.49 74.00 1451 46.44 32.60 10.7 3408 3.7 100 197 Peak
L sene S0 6620 -14.90 4000 283 1035 M40 DB 10 32 Pesk 3 5356.00 48.34 54.00 -5.66 35.29 3260 10.76 .08 3.77 100 197 Average
2 6l12.00 53.78 66.20 -14.42 38.53 3437 1L56 3456 3.88 189 122 Peak 4 SS06.00 64.20 63.20 -4.00 50.89 32.91 11.00 3644 3.84 100 205 Peak
3 11500.00 5494 74.00 -19.86 35.04 38.60 1575 40.23 488 - - Pesk 5 611200 66.30 68.20 -1.90 5105 34.37 11.56 34.56 3.88 100 124 Peak
4 1159%.08 45.29 54.68 -8.71 26.29 38.60 1577 40.26 4.89 - -- Average 6 6406.00 54.54 68.20 -13.66 37.63 35.91 11.84 34.79 3.95 100 139 Peak
5 17385.00 5846 68.20 -9.74 3971 4000 19.3) 46.39 5.1 -+ - Peak 7 1150000 54.60 74.00 -19.40 35.60 38.60 15.75 40.23 4.88  --  -- Peak
8 11500.00 44.95 54.00 -9.05 25.95 38.60 15.77 40.26 4.89  -- - Average
9 17385.00 56.72 68.20 -11.48 37.89 40.13 19.38 46.40 5.2 -- - Peak
TEL : 886-3-327-0868 Page Number : C43 of C64

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2610C

Pol. Horizontal Vertical
! HLml(nmnn) i 4ﬂLmI«iBn\Ihn)
1225 115
T4 15
100 00
10.6G AVG 54 VG 54
525 = 55 =
~18G IO BN ey SRRV S bl
B0 30
Avg
115 115
10600 12080, 13660, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Ste BB Ste BB
Condition: AVG 54 3n DRHLG-E LECASAIGEN 249620 HORTZONTAL Condition: AVG 54 n DRHLE-E LEDCRSAISEN 240628 VERTICAL
TEL : 886-3-327-0868

FAX : 886-3-327-0855

Page Number

: C44 of C64



seamron as. FCC RADIO TEST REPORT Report No. : FR4N2610C

Pol. Horizontal Fundamental
anLevel (dBuVim) 4o Level (dBuVim)
140 PERR BEEA] 140
1225 | 125
40K el
10! f}»“”mwww 105,
875
875
0. 3 4
) e T UL L] EAKUA
528 o ™ /
7Y . — it s inds]
" P e
250 Sl
17.
Lk
Peak
5600 5635. 5670. 5705. 5740. 5175
Frequency (MHz)
1000 0. 3400, 5800. 7000
site @ e3CHZIHY Fregquency (Hz)
Condition: PEAK BE(B4)_16-24 3m DRHIZ-E_LE2CASALSEN_ 240620 HORIZONTAL
+ RBW:1006.000kHZ VBW:3800.608kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
_— Linit Read  Ant (able P A AP TP
B B G g dBfn B A o deg Freq Level tril:e Vargin Le::l Fact:r Eos: r:::g Fact:‘u)f s Remark
1 5645.15 95.89 68.28 -12.31 41.79 33.47 11.13 34.45 3.99 180 287 Peak i g
2 5658.48 54.25 68.50 -14.25 40.11 33.50 11.13 34.45 3.91 180 287 Peak _——_- Y —— —— ——
3OSILT3 67.20 105.96 -38.72 5277 331 1120 3.45 3.81 168 257 Peak Mo dEl/n dBulfa B BV B/ B dB dB o deg
4 572085 70.61110.91 -40.30 S6.11 304 1129 .45 391 189 207 Pesk 1 5775.00 166.19 ------ ----o- S1.60 3390 11.23 3446 3.52 109 287 Peak
" Level (dBuV/m)
1225
105,
875
00
AVG_54
- IR | —
R
0 L
Joweam——"
17
Avg Blank
1000 0. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RB:1060.080kHzZ VB:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5775.80 98.83 ------ ------ 84.27 3389 1L.21 34.45 3.91 168 287 Average
TEL : 886-3-327-0868 Page Number : C45 of C64

FAX : 886-3-327-0855



seamron as. FCC RADIO TEST REPORT Report No. : FR4N2610C

Pol. Horizontal Fundamental

+ oLevel (dBuVim)

1225 ‘\

O ittt

B7.5

. M“& e "PEAK BEB4) 1624

17!
Peak Blank

5115 5810. 5845, 5880. 5915. 5950
Fraquency (MHz)

site + @3CH23-HY
Condition: PEAK BE(B4)_16-24 3m DRHIZ-E_LE2CASALSEN_ 240620 HORIZONTAL
+ RBHW:1080.008kHz VBW: 3008, B0BkHz SWT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

PHz dBuV/m dBuV/m  dB BV dB/m B dB B o deg

1 5854.98 62.16 110.86 -48.70 47.44 34.08 11.23 34.46 3.99 108 287 Peak
2 5B71.08 64.24 196.30 -42.86 49.58 34.00 11.30 34.46 3.98 180 287 Peak
3 5924.63 50.99 68.48 -17.49 36.23 34.08 11.35 34.47 3.83 108 287 Peak
4 5936.18 53.33 68.20 -14.87 38.57 34.00 11.36 34.47 3.7 100 207 Peak
TEL : 886-3-327-0868 Page Number : C46 of C64

FAX : 886-3-327-0855



seamron as. FCC RADIO TEST REPORT Report No. : FR4N2610C

Pol. Vertical Fundamental
anLevel (dBuVim) 4o Level (dBuVim)
140 PERR BEEA] 140
1225 | 125
105 . e Wa
10! H ur 105,
75 r
3 M,J’ a75)
it
0. 4 TP I
T Tod T UL U 1N EAKIUNI
oot 1] W
52 " R
5, ptirislinant
0 WW
17.
Lk
Peak
5600 5635. 5670. 5705. 5740. 5175
Frequency (MHz)
1000 0. 3400. 5800. 7000
site @ e3CHZIHY Frequency (Hz)
Condition: PEAK BE(B4)_16-24 3m DRH1B-E_LE2CRSALSEN 240628 VERTICAL
+ RBW:1006.000kHZ VBW:3800.608kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
_— Linit Read  Ant (able P A AP TP
B B/ B g dBfn B A o deg Freq Level tril:e Vargin Le::l Fact:r Eos: r:::g Fact:‘u)f s Remark
1 5638.85 65.35 68.28 -2.8¢ S51.31 33.43 11.17 34.45 3.9 180 211 Peak i g
2 5658.23 62.89 68.37 -5.48 48.75 33.50 11.13 34.45 3.91 180 211 Peak _——_- Y —— —— ——
3 ST4.80 78.78 109.35 -30.57 6429 3383 1120 3.5 3.81 169 211 Peak Mz dEul/n dBulfa B BV B/ B dB dB o deg
4 572085 7455 110.91 -36.% 60.05 33.04 1129 .45 391 189 211 Pesk 1 5775.00 115.98 ------ ---o- lo140 33.99 1.2 .46 392 10 2L Peak
1 Level (dBuV/m)
1225
105,
875
00
f AVG_54
o o ol | e
- |
,JvJv"”_'
17
Avg Blank
1000 0. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Conditis W6_54 3n DRH18-E_LE2CASALSEN 248628 VERTICAL
+ RB:1060.080kHzZ VB:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5775.80 188,52 ------ ------ 93.95 33.98 1121 34.46 3.92 180 211 Average
TEL : 886-3-327-0868 Page Number : C47 of C64

FAX : 886-3-327-0855



seamron as. FCC RADIO TEST REPORT Report No. : FR4N2610C

Pol. Vertical Fundamental
4o Level (dBuVim)
1225 ‘\
™ -
Voo \%
B7.5
0 MMW‘M ey 'ZN PEAK_BE(B4)_16-24]
4
52 WW”“"«J b
17!
Peak Blank
5115 5810. 5845, 5880. 5915. 5950
Fraquency (MHz)

site + @3CH23-HY
Condition: PEAK BE(B4)_16-24 3m DRH1B-E_LE2CRSALSEN 240628 VERTICAL
+ RBHW:1080.008kHz VBW: 3008, B0BkHz SWT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

PHz dBuV/m dBuV/m  dB BV dB/m B dB B o deg

1 5854.93 74.81 110.86 -36.85 59.29 34.08 11.23 34.46 3.99 108 211 Peak
2 5873.7@ 70.88 105.56 -34.68 56.15 34.00 11.30 34.46 3.89 180 211 Peak
3 5924.63 55.77 68.48 -12.71 41.01 34.08 11.35 34.47 3.33 108 211 Peak
4 5935.13 58.06 68.20 -10.14 43.30 34.00 11.36 34.47 3.7 100 211 Peak
TEL : 886-3-327-0868 Page Number : C48 of C64

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2610C

Pol. Horizontal Vertical
1 HL&V&I {dBuVim) ¢ L€vel (dBuVim) ‘
1225 1 ‘
1050 1 ‘
075 L - T
EAK(UNI r_i,_‘ M‘"A
F I 0 T A LT | - n =l
a0 | 4 L - | 1 e
"l il T Sy
i i |
350 ‘ ‘
17.
175
Peak |
1 400. 7800. 11200. 14600. 18000
1000 4400, 7800. 1200, 14600, 18000 requency
AVg Frequency (MHz) H Wiz
i . Site + 03CH23-HY
Site o O3CHD3-HY Condition: PEAK(UNII) 3m DRH1S-E_LE2COSALSEN 240620 VERTICAL
Condition: PEAK(UNII) 3m DRHLS-E_LEICASALZEN 249620 HORIZONTAL = =
. Linit Read Ant Cable Preamp Aux APos TPos
Limit Read  Ant (able Preamp  Aux APos  TPos freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuv/m dBuv/m  dB dBuw dB/m dB dB B om deg

B d8/m d8 d8 dB cm

1 5146.00 55.53 74.00 -18.47 42.02 32.80 10.56 33.56 3.71 100 165 Peak
1 5452.08 53.85 74.00 -28.15 4.75 32,71 10.99 34.32 3.81 188 137 Peak 2 514600 46,38 54.00 -7.62 32.87 32.80 10.56 33.56 3.71 100 165 Average
2545269 44.27 5480 -9.73 3117 3271 18.99 3432 3.81 189 137 Average 3 5290.00 56.54 68.20 -11.66 43.39 32.62 10.69 33.91 3.75 100 191 Peak
3 6B58.08 54.25 68.20 -13.95 39.28 34.13 11.49 34,52 3.87 180 125 Peak 4 5440.00 64.05 74.00 -9.95 50.98 32.68 10.88 34.29 3.80 108 173 Peak
4 11550.88 53.32 74.8@ -20.68 36.82 38.7@ 15.69 48.15 2.26 -- -- Peak 5 5440.00 53.83 54.00 -0.17 40.76 32.68 10.88 34.29 3.80 100 173 Average
5 11550.00 43.67 54.00 -10.33 27.28 38.60 15.74 49.21 2.26 - -- Average 6 6058.60 63.86 68.20 -4.34 43.89 34,13 11.49 34,52 3.87 100 240 Peak
6 17315.88 54.91 68.20 -13.29 38.84 48.15 19.28 46.37 3.6l -- -- Peak 7 11550.80 53.11 74,00 -20.89 36.65 38.66 15.72 40.18 2.26 e -- Peak
8 11550.00 43.46 54.00 -10.54 27.07 38.60 15.74 48.21 2.26  --  -- Average
9 17325.80 55.10 68.20 -13.10 38.98 40.16 19.31 46.33 3.83 - -~ Peak
TEL : 886-3-327-0868 Page Number 1 C49 of Cé4

FAX : 886-3

-327-0855




seamron as. FCC RADIO TEST REPORT Report No. : FR4N2610C

Pol. Horizontal Vertical
! HLml(nmnn) i HLmI(dBnWm)
1215 125
T4 15
100 00
10.6G VG54 VG54
515 515
~ 18G J— —
[ W
Avg
115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 16000
Frequency (MHz) Frequency (MHz)
Site 2 G3CHI-HY Site @ G30H-HY
Condition: AUG 54 3n DRHIS-E LEACOSALSEN 240620 HORIZONTAL Condition: AUG 54 3n RHIS-E LEAUSAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C50 of C64

FAX : 886-3-327-0855



seamron as. FCC RADIO TEST REPORT Report No. : FR4N2610C

Pol. Horizontal Fundamental
anLevel (dBuVim) 4o Level (dBuVim)
140 PERR BE[EA] 140
125 /‘ 125
eI il LA 1
10! J/ f 105,
875
875
0.
4 T S e | U N EAK(UNI!
525 e Wt AR TR e Y, E e b o "
* il B A B
3510
17.
Lk
Peak
5600 5629. 5658. 5687. 5716. 5745
Frequency (MHz)
1000 0. 3400, 4600, 5800. 7000
site @ e3CHZIHY Frequency (Hz)
Condition: PEAK BE(B4)_16-24 3m DRHIZ-E_LE2CASALSEN_ 240620 HORIZONTAL
+ RBW:1006.000kHZ VBW:3800.608kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
_— Linit Read  Ant (able P A AP TP
B i G g dBfn B A o deg Freq Level tril:e Vargin Le::l Fact:r Eos: r:::g Fact:‘u)f s Remark
1 5629.58 52.42 68.28 -15.78 38.42 33.338 11.17 34.45 3.99 180 290 Peak i g
2 5658.32 50.58 68.43 -17.85 36.44 33.50 11.13 34.45 3.91 180 290 Peak _——_- Y —— —— ——
3SIL7 52.08 105.50 -53.22 37.82 338 1120 .45 3.91 169 298 Peak Mz dEul/n dBulfn B BV B/ B dB dB o deg
4 572093 60.89 112.92 -52.83 45.59 304 1129 3445 391 180 290 Pesk 1 5745.00 110.09 ------ ----o- .52 33.90 1121 3446 352 109 290 Peak
" Level (dBuV/m)
1225
105, !
875
00
AVG_54
P&
jp——,_ e
- R
[
17
Avg Blank
1000 0. 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RB:1060.080kHzZ VB:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5745.80 183.28 ------ ------ 88.71 33.99 11.21 34.46 3.92 1@ 298 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C51 of C64



seamron as. FCC RADIO TEST REPORT Report No. : FR4N2610C

Pol. Vertical Fundamental
o Level (dBuVim) . Level(Buvm)
140 PERR BT 140
125 /‘ 125 4
105 il !
10 ‘fJ i 105
075
875
0. 4
3 /T I S S I U M EAK(UNI!
£ ! 2 Ve ety pibatper
52 | ,l L
- bt bt ST
50 it
17!
17!
Peak
5600 5629, 5658, 5687, 5716, 5745
Frequency {MHz)
1000 2200, 3400, 4600, 5800. 7000
Site  : @3CHZI-HY Frequency (Miz}
Condition: PEAK_BE(B4)_16-24 3n DRHLB-E_LEDCOSALGEN 240620 VERTICAL
+ RBW:1080.008kHz VBW:3060.606kHz SWT:Auto Site : B3CH23-HY

Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL

Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
L L L L Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5619.58 S54.84 68.20 -14.16 40.10 33.32 11.17 34.45 3.99 181 218 Peak
2 5658.61 52.83 68.65 -15.82 38.69 33.50 11.13 34.45 3.91 181 218 Peak _——_- Y —— —— ——
3OSIS.TL ST.79 106.30 -49.81 4332 3381 1120 3.45 3.81 181 215 Peak Mo dEul/n dBulfa B BV 8/ dB dB dB o deg
4 ST3.69 69.25 119.20 -49.95 5474 305 1129 .45 391 18l 218 Pesk 1 5745.00 119.5] ---oov -ooeoe lo434 33.99 121 3446 3.92 101 28 Peak
" Level (dBuV/m)
1225
1
105,
875
00
AVG_54
- el
0 R
s
17!
Avg Blank
1000 0. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RB:1060.080kHzZ VB:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5745.80 112,94 ------ ------ 98.37 33.98 1121 34.46 3.92 181 218 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C52 of C64



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2610C

Pol. Horizontal Vertical
4o Level [dBuVim) 4o Level (@Buvim)
1225 1225
40E n! 1050
105.0)
915
875 (UNI))
EAKUNI) Toa UL U} e 0 I s 0§ S | | m
Pran I 10 Nl i I N | — |‘| Tgl'l90 e
52 .Lf, f 22
4Z o A ‘d I 12
525 D 350
350 78
175 1000 4400, 7800, 1200, 14600, 18000
Peak Frequency (MHz)
1000 400, 7800, 1200, 14600, 18000 site 1 G30H3-HY
AVg Frequency (MHz) Condition: PEAK(UNIT) 3m DRH18-E_LE2(BSA1BEN_240620 VERTICAL
: Linit Read  Ant Cable Preamp  Aux APos  TPos
é;::itian: g:ﬁ:ﬁg} 0 ORHIE-E LECESELGEN 249620 KORLZONTAL Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBUV/m dBuV/m  dB dBw/ dB/m  d8  dB  dB  cm  deg
Linit Read  Ant Cable Preamp  Aux APos  TPos 1 5134.69 58.73 74.6 -15.27 45.28 32.88 18.55 33.52 3.7¢ 189 212 Peak
Freq Level Line Margin Level Factor Loss Factor Factor Remark 1 5134.09 48.99 54.60 -5.01 35.46 32.80 18.55 33.52 3.70  1e0 212 Average
3 5299.00 S5B.67 68.28 -9.33 45.72 32.62 16.69 33.91 3.75 180 189 Peak
ey ey i 4 5440.09 62.85 74.00 -11.15 49.78 32.68 10.88 34.29 3.80 180 162 Peak
Mz dBuv/m dBuv/m d8  dbuy  dBfm d d8 db a deg
S 5440.09 53.77 54.00 -0.23 40.70 32.68 10.88 34.29 3.80 180 162 Average
1 5278.88 58.34 68.20 -17.86 37.15 32.64 18.68 33.88 3.75 299 38 Peak 6 5682.08 56.88 68.28 -12.12 42.26 33.21 11.16 34.45 3.95 188 215 Peak
2 5449.88 55.32 74.00 -13.68 42,25 32.68 10.83 34.29 3.80 298 16 Peak 7 5988.88 50.68 68.20 -8.52 44.93 34.68 11.33 34.46 3.88 180 215 Peak
3 5440.00 45.55 54.00 -B.45 32.48 3268 10.88 34.29 3.80 298 16 Average 8 6055.00 65.52 68.20 -2.68 50.55 34.13 11.49 34.52 3.87 180 126 Peak
4 605200 S52.65 68.20 -15.55 37.78 34.11 11.48 4.51 3.87 180 124 Pesk 9 6214.09 52.59 68.20 -15.61 36.76 34.88 11.68 34.64 3.91 180 126 Peak
5 11490.00 50.75 74.80 -13.25 34.M4 3870 15.70 4015 2.6 .- -- Peak s gl M W EE R RN e o ;E"’:
§ 11430.00 40.55 54.00 -13.15 20.34 3870 1570 40.15 226 - -- Average 12 11499.088 46.67 54.88 -13.33 24.16 38.70 15.78 48.15 2.26  --  -- Average
71723500 54.39 €8.20 -13.81 3B.44 40.07 19.25 46.37 3.0 - - Peak 13 17235.00 53.93 68.28 -10.27 37.98 48.87 19.25 46.37 3.0  --  -- Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Horizontal Vertical
! 4!‘leI(le\Nln) i 4!‘leeImBn\mn)
1215 125
T4 15
100 00
10.6G VG54 VG54
515 515
~18G |
B %0
Avg
115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 16000
Frequency (MHz) Frequency (MHz)
Site 2 G3CHI-HY Site @ G30H-HY
Condition: AUG 54 3n DRHIS-E LEACOSALSEN 240620 HORIZONTAL Condition: AUG 54 3n RHIS-E LEAUSAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C54 of C64

FAX : 886-3-327-0855



seamron as. FCC RADIO TEST REPORT Report No. : FR4N2610C

Pol. Horizontal Fundamental
oLevel {dBuVim) 4o Level (dBuVim)
140 PERR BE[EA] 140
125 /‘ 125
105, T =4 !
10! f \ 105,
875 !
/ 75
0.
o T U N EAK(UNI!
M Ay « 52 e " o
35, kb
250 wantitr
17.
Lk
Peak
5600 5629. 5658. 5687. 5716. 5745
Frequency (MHz)
1000 0. 3400, 4600, 5800. 7000
site @ e3CHZIHY Frequency (Hz)
Condition: PEAK BE(B4)_16-24 3m DRHIZ-E_LE2CASALSEN_ 240620 HORIZONTAL
+ RBW:1006.000kHZ VBW:3800.608kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
_— Linit Read  Ant (able P A AP TP
iz dBn B B g dBfn B A o deg Freq Level tril:e Vargin Le::l Fact:r Eos: r:::g Fact:‘u)f s Remark
1 5638.14 51.94 68.20 -16.26 37.89 33.43 11.17 34.45 3.9 185 294 Peak i g
2 5658.61 51.35 68.65 -17.38 37.21 33.50 11.13 34.45 3.91 185 294 Peak _——_- Y —— —— ——
3SIe0.3¢ S1.31105.30 -53.99 3685 3380 1120 .45 3.81 165 234 Peak Mo dEul/n dBulfa B BV B/ dB dB dB o deg
4 572122 SL 11358 -6LED .28 LG4 112D 3445 391 185 294 Pesk 1 5745.00 169.49 ----o- ---o- 4.9 3388 1121 345 351 165 294 ek
" Level (dBuV/m)
1225
105, !
875
00
AVG_54
P&
M-J\_}.I’J el
0 L
[
17
Avg Blank
1000 0. 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RB:1060.080kHz VB2, 220kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5745.80 183,17 ------ ------ 88.63 33.87 1L.21 34.45 3.91 185 294 Average
TEL : 886-3-327-0868 Page Number : C55 of C64

FAX : 886-3-327-0855
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Pol. Vertical Fundamental
anLevel (dBuVim) 4o Level (dBuVim)
140 PERR BE[EA] 140
125 /‘ 125 |
105, T ﬂw
10! / U 105,
875 i
875
0.
o T T U N EAK(UNI!
1
71 SN N
™ & IR Y N By
I8 W
150 I
17.
Lk
Peak
5600 5629. 5658. 5687. 5716. 5745
Frequency (MHz)
1000 0. 3400, 4600, 5800. 7000
site @ e3CHZIHY Frequency (Hz)
Condition: PEAK BE(B4)_16-24 3m DRH1B-E_LE2CRSALSEN 240628 VERTICAL
+ RBW:1006.000kHZ VBW:3800.608kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
_— Linit Read  Ant (able P A AP TP
B B B g dfn B A o deg Freq Level tril:e Vargin Le::l Fact:r Eos: r:::g Fact:‘u)f s Remark
1 5638.28 52.60 68.28 -15.60 38.55 33.43 11.17 34.45 3.99 180 229 Peak i g
2 5658.46 51.48 68.54 -17.86 37.34 33.50 11.13 34.45 3.91 180 229 Peak _——_- Y —— —— ——
3OSIL2L S3.41105.54 5203 3B.95 3380 1120 3.45 3.81 168 229 Peak Mz dEul/n dBulfn B BV 8/ B dB dB o deg
4 5720.85 5186 110.94 -59.08 37.36 304 1129 .45 391 180 229 Pesk 1 5745.00 119.26 ------ ----o- lo472 33.87 1120 345 351 100 29 Peak
" Level (dBuV/m)
1225
1
105,
875
00
AVG_54
P&
Mm""‘.‘ W [p——
%4 o Sl
pacerbr ==
17
Avg Blank
1000 0. 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RB:1060.080kHz VB2, 220kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5745.80 113,13 ------ ------ 98.59 33.87 1L.21 34.45 3.91 180 229 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C56 of C64



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2610C

Pol. Horizontal Vertical
.- Level (dBuVim) JagLevel {tBuvim)
1225 1225
40E n! 1050
105.0
875
875 EAK(UNI)
EAK(UNI) T T A s | 03 NN (S 5!
200 ML 10 i 1 Y 1 3 N | I‘I 1 A
: 4 ) ;
A ——— 1
. L i mewﬁv 15 gbosae
3.0 175!
15 1000 4400. 7800. 11200, 14500. 18000
Peak ) 'I'remencyﬂm) )
1000 4400, T, ey 14500, 18000 e mscas
AVg Condition: PEAK(UNII) 3m DRH13-E_LE2(BSALSEN_ 240620 VERTICAL
site @ O3CHI-HY Linit Read  Ant Cable Preamp  Aux  APos  TPos
Condition: PEAK(UNII) 3m DRH1S-E_LE2CBSALSEN_248626 HORIZONTAL Freq Level Line Margin Level Factor Loss Factor Factor Remark
Limit Read  Ant Cable Preamp  Aux  APos  Thos Mz dBuV/m dBuV/m d8  dBuv  dB/m d8 d8 dB om  deg .
: . 1 5128.60 S8.71 74.88 -15.29 45.17 32.89 10.55 33.51 3.78 188 223 Pea
Freq Level Line Margin Level Factor Loss Factor Factor Remark 2 51800 4B.98 54.09 5.00 3544 380 1255 BSL 370 180 223 Average
- 3 578.00 60.47 63.20 -7.73 47.28 32.64 10.68 33.88 3.75 100 180 Peak
Mz dBu/m dBuV/m B dBW dB/m  dB  dB dB  om deg 4 5434.69 62.39 74.09 -11.61 49.32 32.67 18.87 34.27 3.8 180 157 Peak
1 5078.60 56.14 63.20 -18.86 36.95 32.64 10.68 33.88 3.75 295 31 Peak 5 543400 53.75 54.08 -6.25 40.68 32.67 10.87 34.27 3.8 100 157 Average
2503409 5471 74.60 -19.29 41,65 32.67 10.87 3428 3.80 302 16 Peak 6 5599.09 57.09 68.29 -11.11 43.35 33.16 11.14 34.45 3.89 180 165 Peak
3 543400 45.70 5400 -8.30 32.63 367 10.87 327 380 39 16 Average 7 5806.00 58.72 68.20 -0.48 43.07 34.80 11.32 34.45 3.89 180 165 Peak
4 684609 SLE7 60.20 -17.13 36.15 34.09 1148 3451 3.86 180 120 Pesk g 222§$ ggg gg:g 1;2; :;gg i:-gz E;g :3; 323 i: gi ;ﬁt
. . .20 -1, . . . X . eal
5 11490.00 50.66 74.60 -23.34 34.15 38.70 1570 48.15 2.6 -~ -- Peak 10 114000 5173 7008 2207 3.2 370 1590 @15 22 - pedk
6 11490.00 40.65 54.00 -13.35 2414 3870 15.70 4015 226 - -- Average 11 11490.00 46.87 54.80 -13.13 24.36 38.78 15.79 48.15 2.26  --  -- Average
7 L2500 5347 68.20 1473 37.52 40.07 1925 46.97 180 - - Peak 12 1723500 53.24 68.20 -14.05 37.20 40.67 19.25 46.37 3.6 - - Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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Pol. Horizontal Vertical
! HLWEI(IIB!IWIH] i 4ﬂLweI(dBn\Ihn)
1215 125
LK 5
I 00
10.6G 5,54 A6 54
515 515
~18G L —rad _—
kil 0
Avg
115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 16000
Frequency {MHz) Frequency (MHz)
Site @ @3CHI3-HY Site : @3CHI-HY
Condition: AVG 54 n ORHIS-E LEICOSAIBEN 240620 HORIZONTAL Condition: AVG 54 3n ORHIG-E LEDCASALSEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C58 of C64

FAX : 886-3-327-0855



seamron as. FCC RADIO TEST REPORT Report No. : FR4N2610C

Pol. Horizontal Fundamental
anLevel (dBuVim) 4o Level (dBuVim)
140 PERR BE[EA] 140
125 /‘ 125
15 “ m 1
10, / \JN 1#:
875
/{ 75
0.
o T U N EAK(UNI!
S “.-.“.1 bl Ik A ““3 "‘ymdw‘m"‘“’
52 w e sl lbaget?
6. ety "
150 I
17.
Lk
Peak
5600 5629. 5658. 5687. 5716. 5745
Frequency (MHz)
1000 0. 3400. 4600, 5800. 7000
site @ e3CHZIHY Frequency (Hz)
Condition: PEAK BE(B4)_16-24 3m DRHIZ-E_LE2CASALSEN_ 240620 HORIZONTAL
+ RBW:1006.000kHZ VBW:3800.608kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
_— Linit Read  Ant (able P A AP TP
B i B G dBfn B A o deg Freq Level tril:e Vargin Le::l Fact:r Eos: r:::g Fact:‘u)f s Remark
1 5640.60 52.17 68.20 -16.83 38.11 33.44 11.17 34.45 3.99 180 289 Peak i g
2 5658.32 51.23 68.43 -17.20 37.09 33.50 11.13 34.45 3.91 180 289 Peak _——_- Y —— —— ——
3 ST0.85 52.50 105.78 -53.24 .08 3380 1120 .45 3.91 168 759 Peak Mo dE/n dBulfa B B0V 8/ B dB dB o deg
4 572085 49.99 110.94 -60.95 35.49 304 1129 .45 391 189 289 Peak 1 5745.00 109.51 ------ ---o- 4.9 3388 1121 345 351 109 289 Peak
" Level (dBuV/m)
1225
105,
875
00
AVG_54
- M
—— ]
30 s
[
17
Avg Blank
1000 0. 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RB:1060.080kHz VB:. 200kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5745.80 183,38 ------ ------ 88.84 33.87 1L.21 34.45 3.91 168 289 Average
TEL : 886-3-327-0868 Page Number : C59 of C64

FAX : 886-3-327-0855



seamron as. FCC RADIO TEST REPORT Report No. : FR4N2610C

Pol. Vertical Fundamental
anLevel (dBuVim) 4o Level (dBuVim)
140 PERR BE[EA] 140
125 /‘ 125 1
-y
10! / i 105,
875
875
0.
T S e | U LN EAK(UNI!
12
S A i i 71 | )\ 1t b l
"
1; T R
50 T
17.
Lk
Peak
5600 5629. 5658. 5687. 5716. 5745
Frequency (MHz)
1000 0. 3400, 4600, 5800. 7000
site @ e3CHZIHY Frequency (Hz)
Condition: PEAK BE(B4)_16-24 3m DRH1B-E_LE2CRSALSEN 240628 VERTICAL
+ RBW:1006.000kHZ VBW:3800.608kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
_— Linit Read  Ant (able P A AP TP
B il g dfn B A o deg Freq Level tril:e Vargin Le::l Fact:r Eos: r:::g Fact:‘u)f s Remark
1 5649.91 53.00 68.20 -15.20 33.88 33.49 11.13 34.45 3.99 181 284 Peak i g
2 5658.61 52.66 68.65 -15.09 38.52 33.50 11.13 34.45 3.91 181 204 Peak _——_- Y —— —— ——
3SI00.20 5244 105.35 -52.81 37.98 3380 1120 3.5 3.91 181 284 Peak Mo dEl/n dBulfa B BV 8/ B dB dB o deg
4 572085 5127 110.94 -59.67 3.7 304 1129 .45 391 181 284 Pesk 1 5745.00 119.83 ----o- --oo- 165.28 33.88 121 3445 351 101 284 Peak
" Level (dBuV/m)
1225
1
105,
875
00
AVG_54
* e
[ ]
- R
,.{..J\"“_'
17
Avg Blank
1000 0. 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RB:1060.080kHz VB:. 200kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5745.80 112,75 ------ ------ 98.20 33.88 1121 34.45 3.91 181 284 Average
TEL : 886-3-327-0868 Page Number : C60 of C64

FAX : 886-3-327-0855



seamron as. FCC RADIO TEST REPORT Report No. : FR4N2610C

Pol. Horizontal Vertical
1o Level (dBuvim) . Lovel(dBuVim)
1225 1225
40E n! 1050
105.0)
915
875 (UNI))
EAKUNI) 200 T ML e 0 I s 0§ S | | m
T i 1 Y 1 3 N | I‘I ki iz
52 1 - &é
i
2 " AVE. s 12
525 pr
W
gxnw«"‘"" 175
175 1000 4400, 7800, 11200, 14600, 18000
Peak Frequency (Mz)
1000 4400, 7800, 1200, 14600, 18000 Site © 83CH23-HY
AV g Frequency (MHz) Condition: PEAK(UNIT) 3m DRH18-E_LE2(BSA1BEN_240620 VERTICAL
: . Linit Read  Ant Cable Preamp  Aux APos  TPos
Ste o O3CH2-HY Freq Level Line Margin Level Factor Loss Factor Factor Remark

Condition: PEAK(UNII) 3m DRH13-E_LE2CBSA1BEN_240620 HORIZONTAL

Mz dBuV/m dBuv/m d8  dBuv  dB/m dB dB dB o deg

Linit Read  Ant Cable Preamp  Aux APos  TPos 1 5128.89 59.28 74.6 -14.72 45.74 32.88 18.55 33.51 3.7¢ 189 219 Peak
Freq Level Line Margin Level Factor Loss Factor Factor Remark ? S128.09 49.11 54.69 -4.89 35.57 32.80 16,55 33.51 378 180 219 Average
3 OSI7B.00 6125 60.20 -5.95 49.86 32.64 10.68 3388 3.75 180 189 Peak
ey ey i 4 5434.09 62.06 74.00 -11.94 48.99 32.67 10.87 34.27 3.80 180 158 Peak
Mz dbul/n dBui/n  dd dBu/ dB/n dB dB dB cn deg S 5434.00 53.74 54.00 -0.26 40.67 32.67 10.87 34.27 3.8 180 158 Average
1 5278.89 58.31 68.20 -17.89 37.12 32.64 16.68 33.88 3.75 299 35 Peak 5 SIEA.0D 5843 6828 0.72 44.77 33.14 1113 3445 3.89 188 153 Peak
2 543480 55.31 74.0@ -18.69 42.25 32.67 10.87 34.28 3.80 195 16 Peak 7 5800.80 58.21 68.20 -0.00 43.46 34,60 11,32 34.46 3.89 100 158 Peak
3 5434.00 45.91 54.00 -B.89 32.84 32.67 10.87 34.27 3.80 295 16 Average 8 6646.00 66.67 68.20 -1.53 51.75 34.89 11.48 34.51 3.86 10 125 Peak
4 6046.00 52.35 68.20 -15.85 37.43 34.89 11.48 34.51 3.85 180 121 Pesk 9 6202.09 56.91 68.20 -11.29 41.15 34.81 11.67 34.63 3.91 180 199 Peak
5 1149000 51.38 74.00 -22.62 34.88 38.70 15.69 40.15 2.26  -- - Peak i‘: 13;;-% ::;; gz;g ﬁ‘;z iz: i;:; 1;;: :-I: iz‘; e 19 ;E"’:
§ 11430.00 40.76 54.00 -13.24 20.25 3870 1570 40.15 226 - -- Average 12 11499.88 46.88 54.88 -13.12 24.37 38.70 15.78 48.15 2.26  --  -- Average
7 17235.00 54.43 €8.20 -13.77 38.55 40.82 19.23 4636 2.9 - - Peak 13 17235.00 54.61 68.28 -13.50 38.62 48.18 19.26 46.37 3.00  -- - Peak
TEL : 886-3-327-0868 Page Number : C61 of C64

FAX : 886-3-327-0855



seamron as. FCC RADIO TEST REPORT

Report No. : FR4N2610C

Pol. Horizontal Vertical
! 4!‘leI(|IB||\!J|n) i 4!‘leeImBn\Mn)
1225 115
T4 15
100 00
10.6G AVG 54 VG 54
525 = 55 =
~18G
B 30
Avg
115 115
10600 12080, 13660, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Ste BB Ste BB
Condition: AVG 54 3n DRHLG-E LECASAIGEN 249620 HORTZONTAL Condition: AVG 54 n DRHLE-E LEDCRSAISEN 240628 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C62 of C64



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2610C

Pol. Horizontal Vertical
i HLe\'el{dﬂu\llln) 1 HL&V&I{dBIle)
1225 1225
1050 1050
875 875
EAK(UNI)| EAK(UNI)
700 LA | I 1 700 LA | I 1
AVG_54) AVG_54
525 T 525 1
i » poo
. I i et W, oo bt e
30 3540
Peak 5 115
18000 22400, 26800, 31200, 35600, 40000 18000 22400, 26800, 31200, 35600, 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH23-HY Site + @3CH23-HY
Condition: PEAK(UNII) Im SHF 1224 240624 HORIZONTAL Condition: PEAK(UNII) Im SHF 1224 240624 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBw dB/m  dB  dB A8 om  deg Mz dBuV/m dBuV/m  dB B dB/fm A8 dB A8 om  deg
1 3949400 47.68 74.00 -26,30 43.33 45,74 l.e4 6289 -9.%4 - -- Peak 1 3947000 47.89 74.00 -26.11 43.74 45,52 3l.e4 6.&7 -9.%4 - -- Peak
TEL : 886-3-327-0868 Page Number : C63 of C64

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2610C

Pol. Horizontal Vertical
Level (dBuV/m) Level (dBuV/m)
0. 0.
bl 50,
60. 60.
ap ap
0. ] 50, ]
- | - |
I— | I— |
wo—1 wo—1
g ]
300 9 3 | —— 300 2 . . I . W
haihy i
an A e a7
Wm‘ I {4 \\MU Ty [
QP / 100 100
k] 24, 418, 12 806. 1000 30 4 418, 12 806, 1000
Peak Fraquency (MHz) Frequency (MHz)
site + @3CH23-HY Site : @3CH23-HY
Condition: QP 3m (BLE11LD 62028 & B03_241127 HORIZONTAL Condition: QP 3m (BLG11LD 62028 & 803 241127 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBuv dB/m B d8 B o deg PHz dBuV/m dBuv/m  dB dBuv dB/m B d8 dB o  deg
1 87.23 23.54 40.00 -16.46 40.47 14.56 1.17 32.71 @.05 - -- Peak 1 38.80 27.11 40.00 -12.89 35.03 24.24 @.62 32.81 .03 - -- Peak
2 172.59 23.75 43.50 -14.75 44.17 15.56 1.69 32.75 0.@8 - -- Peak 2 182.75 30.04 43.58 -13.46 45.89 16.32 1.29 32.68 9.82 - -- Peak
3 268.62 27.59 46.00 -18.41 33.87 19.38 2.1l 32.84 0.07 - -- Peak 3 232,73 25.92 46.00 -20.68 40.20 16.49 1.96 32.80 .07 - -- Peak
4 279.29 26.24 46.0@ -19.76 37.99 18.87 2.16 32.85 @.07 - -- Peak 4 353.81 25.88 46.0@ -28.12 35.55 20.58 2.58 32.83 0.88 - -- Peak
5 737.13 39.07 46.00 -6.93 4016 27.93 3.67 32.81 @.12 - -- Peak 5 737.13 39.31 46.00 -6.69 40.40 27.93 3.67 32.81 .12 - -- Peak
6 940.83 32.98 46.80 -13.02 29.79 30.48 4.23 3l.6l .17 - -- Peak 6 958.29 32.89 46.88 -13.11 28.73 31.13 4.27 3.4 0.28 - -- Peak
TEL : 886-3-327-0868 Page Number : C64 of C64

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR4N2610C

Appendix D. Duty Cycle Plots

Antenna

Band

Duty
Cycle(%)

T(us)

1/T(kHz)

VBW Setting

1+2

802.11a

99.00

10Hz

1+2

5GHz 802.11ac VHT20

99.45

10Hz

1+2

5GHz 802.11be EHT20

100.00

10Hz

1+2

5GHz 802.11be EHT40

99.30

10Hz

1+2

5GHz 802.11be EHT80

99.60

10Hz

1+2

5GHz 802.11ax HE20 52 RU

92.20

5200

0.19

200Hz

1+2

5GHz 802.11be EHT20 52 RU

94.68

4980

0.20

220Hz

MIMO <Ant. 1+2>

5GHz 802.11a

Aflen 10 08

AMkr3 1.995 ms|
Ref Level 0.00 dBm 0.41 dB

4

#Video BW 8.0 MHz

£ Marker

Select Marker
Marker 3

5GHz 802.11ac VHT20
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